


ZOEFITIERR/CH—FVhZEHE

VRDIEE. FRHICEDESTEVE T COFvME. D

D—ILRF+VEFY A—H—THBHITED

SEE- R AR/CH—TC9 . AFHEAE(CHESTEIELLMEIN - B2 ETZEUCEIT NS, S CHOFRICRULE T EDHRE T,
Z2IICEUVATIELTZHD FE5H]
R/C h—%=ZR=2IC ERHIR
BFER(PRELIT) b $HiEITT BRI B FREFDHDIEFHN BR2EEIALTTEL,

I HIIDE= B ETOF=E R B \yFU—0OmbiklL B
wﬁo)mz,iﬁpﬁumau-cm\t?-m INETEEBSR @ IIEWR/CH—IIBRADS. FHEIOMERIZENAE  (\vFU—([CRBOHABICESEHEALTTEW.)
ERHADE, ERICRIRTY . —RHHBEFIVEBDET . L—ILEF> TRETHZAP. @ /\yFU—EFETIHIE. AEICKI LT LMIOBNERRE

@ AN DREICUTAEEBEND Tl F—TRER. T R/CH—RY—FYhTESETTE, BACIToTTEL. X SRS COREDRITTTEL,
BEfRIEENSDoIBEGE. ITE 7 IF—YEREET @ NEE. ABRDADREEICIED L SIFEM CREMICESEE @ \vFU—DFREREFBINIERCIERLT TS, FTES
sELEDETEL. WTTFZL, OB TBRET & BEOBAFRNT DREIMD

® ENOFICHEREREF THY . RIEDRNEDNS ® R/CH—EBREEFRTZH. ASHONS TV TREDSS BOET . \yFU—RENE0EEMR L5FBEHRIELTT
ENBMIHAII N HRET IFRET DBDBOE T KB EAIGES | HFD IS 0,

® HHIUTIRF BB IENUECHEDET  RLDH LWL BEMOEVERTESETTEL. @ ETRONyFU—REVRECEDFT SERERTHE/N\Y
[CATEENBICE I TEEERLTTEW. X 7y @ AERICR/CH—EESETNBIANZEAR. ERHEES FU—ZGHIBCHEDFT DT AHEEEBENTHSFE
5—F A ISEERATIRERBEHVETOTEREL BOKSIC, ERHERELEST. RERNMD T TS, LTFEL,

TFEL. @ R/CH—IEKERNET MOBP. KIcED DB BHFTE @ FECHoR/\yFU—E—ROITE—RITHTTC. BFEX
® HRICHBCERMEERALTVEY. INTaNE 5E%&.R/CXADENTED . RET BRIEDBOET THEHFAOERECIRTT TV,

SR\—VERTyIUHSIK BEMGEINYBRLEDE @ R/CH—DEBEHES EPONIUN, ¥4 PELEEEETED

o rAEUBNSSICERLTTFE L, 7./ wrU—sgRLgRBRcToc. BESScFE: [l E—Y—0OHDIRL B

@ TSATAvIN—VIBERYERT DRI, VIRFLIER R BENENT T, (E—y—ICHEOHBERICESEEALTTEL.)
HRIBRNBDDTERLTTE L. @ ETEODR/CH—EHHREICIEDENSDET . BIRTY ® 7.2VDOINYFU—TCE—5—DOhSELETBERBTT . E

@ [CIEREBOBRENEBIE KD IEIF A L—XICEHET DLSIC DTHEPFBZEBVTHS AT FIRAEEZLTTEL — N ERELBSEIROE TS EISNETDT. 6
HBHITTTEL, LE—5—DIL—01 V%S BHIE. E—5—=LohbERE

o mipvri—rmrEnLczesTrrL.EESsrE [l FESBAFIE N LB~5VIEETHSELLT T,
TRECI-FIEMTIERIRTT X ERBERC 0 5 rhzmETaL5Ic. A0 LCR/CH—EBEFT. @ T H—REBNEAYFFYANBETT . $ILTHEXE
BRINTLEVEYa—MEEDRNP, HEEE T ® ZAE—RIAVRO—SDRAYFHOFFICHE>TV\DEERES —ROHIEL oD EfTRRNEEDE T . ERRRICT Y
REHRGLBSHBOFT LTHS, E—I— &Ny T U—BERLET. —ZUHULD. TSV TERSRIRT DEDAYTFY

® ZELLLODE WERTIL REMDNEFLUEDET o o777 #RHIEL. 2 yFEONICLET. GEERO ZELTREL.

BEAEDT D IRIBURIS EBBEDBOFT o BENTHoTLBEBRTT MICEEOBVRETERL O E—5—OUEECESEF PHERRLTTE . ¥ PHEHR
® ZER[F BEICNTORNCLEHREL. BRORVEH TFEL.) ETHEVWEE—5—DOHEEE TS CRBHRIEVRIT TEL .,

TIT>TTFEL,

@ ZHEWDZAvFZONICLET .

B ETRTFIENR

® ZRE—RIVPO—SDORAvFZOFFICLET .
@ NyFU—DEFEENLET.
@ REEEDRAvFZEOFFICL. 7T T ZfDEFET .

fthDR/CANZERY REICEHEDET .

O ETROE—I—[BIFRICRVEEICHEDE T EHRETTD
LE—Y—ZHBHIHRICHEDTT DT FEHHMZENTHS
FETLTULTTEL,

Thank you for purchasing this Yokomo product. This high performance competition kit has been proudly manufactured
by Yokomo - World Champion R/C car manufacturer. Proper assembly of this product will provide fun, safe enjoyment.

PRECAUTIONS FOR SAFE ENJOYMENT OF YOUR R/C CAR

For children under the age of 13, parental guidance is recommended when running.

W ASSEMBLY PRECAUTIONS Il W PRECAUTIONS BEFORE RUNNING W

Do not assemble around small children. The
parts can be dangerous if accidentally
swallowed.

Check the contents carefully before
assembly. Please contact Customer Support
if you happen to notice any defective or
missing items.

You will find the assembly process much
easier by carefully reading through the
manual, and familiarizing yourself with the
instructions.

Many different tools are required during
assembly. For safety purposes, please use
suitable tools. Exercise extra caution when
using a sharp tool such as a hobby knife.
Many different materials are used for the
parts. Use extra care when handling parts
with sharp edges, such as machined metal
parts.

@ When cutting plastic parts, watch for any

flying parts.

Try to assemble any rotating parts or
drivetrain parts as smooth as possible.
Bundle wires neatly away from the ground or
any moving drivetrain components. Make
sure that all wires are properly connected to
prevent shorting.

@® Unnecessary modifications may be unsafe

and hinder performance.

@ Always paint in a well ventilated area away

from flames.

@® Yokomo R/C cars are built for competition use, and
some models may exceed speeds of 40km per hour.
Practice common sense and run the car in open safe
places, or R/C car tracks.

@ Do not run the car on public roads with high amounts
of traffic, or in areas that may cause an
inconvenience to people in that area.

@® R/C cars are controlled using a radio frequency. Ina
worst-case scenario, radio interferences may cause
loss of control.

@ |[f others near you are running R/C cars, confirm that
they are not running on the same frequency.

@ R/C cars do not like water. Avoid running on rainy
days, or areas with water puddles. Exposure of the
electronics to water may cause loss of control or
damage to the electronics.

@ The drivetrain of an R/C car consists of many moving
parts like gears, belts, shafts, and tires. Avoid
touching these areas when the battery is connected.

@ Many parts of an R/C car will become hot after
running. Allow the parts to sufficiently cool before
conducting any maintenance.

Hl BEGINNING A RUN

@ Place the R/C car on a stand so the wheels are off
the ground.

® Confirm that the speed controller switch is OFF, and
connect the motor and battery.

® Extend the transmitter antenna and turn the switch
ON. (It is unsafe to use a transmitter with low
voltage. Make sure that the transmitter batteries are
good before running.

@ Turn the speed controller switch ON.

B FINISHING A RUN W

@ Turn the speed controller switch OFF.

@ Disconnect the battery.

® Turn the transmitter switch OFF, and retract the
antenna.

l BATTERY USAGE H

(Carefully read the instruction included with the batteries)

@® \When charging batteries, make sure that the
surrounding area is void of anything highly flammable.
Also avoid charging in high-temperature locations.

@® When charging batteries, frequently monitor the
charging status. In a worst case scenario,
overcharging a battery may cause it catch on fire. If
the battery reaches 50 degrees Celcius or more,
stop charging.

@ Batteries will become hot after running. Continuous
use of the battery pack may result in damage to the
cells. Allow the battery too cool down before
re-charging.

@® Please do not discard old battery packs in the trash.
Although inconvenient, please locate a battery
disposal center.

Hl MOTOR USAGE H

(Carefully read the instructions included with the motor.)

@ Connecting a 7.2V battery directly to the motor can
be very dangerous. This may cause the internal parts
of the motor to break apart, causing some parts to fly
out of the motor. To break-in the motor, safely
secure the motor and run the motor at about 3-5V.

@® Motors require periodic maintenance. Slower speeds
and decreased run times may indicate a worn-out
motor. Periodically clean the motor and change the
brushes when needed.

@® Choose a gear ratio that matches the power
characteristics of the motor. Using a gear ratio
unsuited to the characteristics of the motor will not
only prevent the motor from performing at its
optimum, but may even cause damage to the other
electronics.

@® Motors will generally become very hot after
running.Continuous running will reduce the life of the
motor. Allow the motor to sufficiently cool between
each run.



YL C(CAETSY)
ACCESSORIES AND TOOLS NEEDED FOR KIT ASSEMBLY

EATDIEHICHIEHENKHIES HD
ADDITIONAL ITEMS REQUIRED FOR USE (NOT INCLUDED IN KIT)

2Fvox)L7OR (1 Y—ik, 1 PU7EHR)
TWO CHANNEL R/C SURFACE RADIO SYSTEM AND ELECTRONIC SPEED CONTROL
FTA7.2V)\vFU—) w2 (Li-Po/\wFU— a—K~bHA4 X))
7.2V BATTERY PACK (Li-Po Shorty Size)
FETH/I\vTFU—F5ESS
BATTERY CHARGER

EITHE—Y— EZF+v A VERAIL
MOTOR PINION GEAR TIRE & WHEEL
MT A ZRANS—

BODY SPRAY PAINT

HHH I CTDERICHIEAEISTE
ASSEMBLING TOOLS REQUIRED. (NOT INCLUDED IN KIT)

—— ([ =] __
>/
AYIZRSA J\— (2. 1.5mm) D)
HEX WRENCH =
YOKOMOUL—22FW—)b 1.5mm NI ZARSA)\— ¥627 SCISSORS

YT-15RTRA Lwk / YT-15RTBA 735vo
YOKOMOL—22JY—)L 2.0mm Ny I ZARS A )\— ¥627
YT-20RTRA Lwk / YT-20RTBA J5vo

FwhRSA)\—(7.0mm, 5.5mm)

NUT DRIVER
YOKOMOL—y>4Y—)b 5.5mFvhRSA1/\— ¥748
YT-55RTRA LwR / YT-55RTBA JS5v&
YOKOMOL—¥v4Y—)b 7.0 vhRSA J\— ¥748
YT-70RTRA LwR / YT-70RTBA JS5v&

g —

SIFNIF
NEEDLE NOSE PLIERS

=

—w)\—
SIDE CUTTER

YT—CS1A J\t= 160mm ¥1485
YT—CS2A Hifg/\U= ¥1485

MT4—U—~<—
BODY REAMER
YOKOMOL—Y 29—l 15 4U—<— ¥1980
YT-BRRA Lwk / YT-BRBA J5vo

—&_ |

B S A
QUICK DRYING GLUE
CS—SGEXA BiRs#E#| ¥924

[ T\

vy —
HOBBY KNIFE

FyNCAODTWAIE
TOOLS (INCLUDED)

T o)

— =2\ I )L UF
TFLIF TURNBUCKLE
NUT WRENCH WRENCH

gﬂ

FNAL>F(1.5m / 2.0mm / 2.5mm)
ALLEN WRENCH

HREZTDICREBEIBDRICA S ANZULoDOSIRL. SiBAEDIEE(CHE> CTHERICHE S EIFTTEL,
For assembly,follow the figures and the instructions closely so that your machine will perform at its best!!



XAV v I—DHEILT

Main Chassis Assembly

CDOR—ITHERTD/I\—Y
Parts used on this page

Z2-002CA
XAV v Y— X1
Main Chassis

ERRHOSHEICIH U THERULIEEL,
Please choose from the screw bags
as needed.

a

ZC-F38A
M3x8 HS5++v T X6
FHS Screw

ZC-F310A
M3x10 B>F+vv T X6
FHS Screw

R #0 DRE
Bag #0 Contents

Z2-002S31A
Y4 RIV—KLE&R F 1
Side plate L & R 1Ea

Z2-002S31A
Y4 RIL—h
Side plate

Z2-002CA
XAV v —
Main chassis

ZC-F310A
@ M3x10 B35 ER
FHS Screw

ZC-F38A
@ M3x8 S EXR
FHS Screw

NIVISVODHEILT

Bellcrank Assembly

CDOR—=ITERTD/I\—Y
Parts used on this page

ZC-BH310A
(i w3x10 5 ms e x2
BHS Screw

R[#1 OB
Bag #1 Contents

Z2-201CL3A
ZIL=eV5—-UVT X1
Aluminum Center Link

[ 0) z2.201BA3
FIWENILSSS LER X &1

-I\r@n Aluminum Bellcrank L&R

ZC-S40A
@ p4mm T - X4
Shim-Black
Z4-201CLCA
@ ﬂj BYI—UTINT— X2
Center Link Collar

ZC-A3610BA
@I:I Tmm 7V ZAR—H— - 2 X2 (4)
Tmm Aluminum Spacer -Black

ZGC-A3620BA
@I:I 2mm 7L ZAN—b— - & X2 (0)
2mm Aluminum Spacer - Black
Z2-206-8A
O[QH:[] Ov RTY RKk—IL 8mn X3
Ball Stud 8 mm
() RIFY— MEIFRTOBEE LD F T,
The aty in () is the aty for the dirt ver.

o
1

Note position

Z2-201BA3
TIWERNILIS VT (R)
Aluminum Bellcrank (R)

ZC-A3610BA
Imm7Z)VEZAR—— - B I
Tmm Aluminum Spacer - Black (&)

Z4-201CLCA |

TUI-UVINT— (

Center Link Collar
ZC-S40A I

o4mm VLB D
Shim-Black

ZC-S40A |
p4mm VL2 @13
Shim-Black Ci>

ZC-BH310A
M3x10 Ry Ay R
BHS Screw

BEN—REETTBREMICELD. h—Ry h/ ANTZ2. F—bDEESHEBEVLEE L,
For each part, choose either carpet/artificial turf or dirt depending on where you run.

Z2-206-8A
Ow RIY RAR—)L8m
Ball Stud 8 mm

S 22-201BA3
PIWERIVOSVT (L)
Aluminum Bellcrank (L)
H—Ry N/ ANITZ
Carpet/Artificial turf
Z2-201CL3A
@ 7Y I-UvT
| @ Aluminum Center Link
9 &
Z2-206-8A
| Ov RTY R—IL8m @
(& Ball Stud 8 m ZC-A3620BA
2mm 7V AR—H— - 2
@ 2mm Aluminum Spacer - Black
F—bk

ZC-A3610B

Tmm 7 AR—Y—- 2

Tmm Aluminum Spacer - Black
J




NIVOS O DS

Bellcrank Installation

CDOR—ITHERTD/I\—Y
Parts used on this page

(1:1)

ZC-BH24A
M2x4 IRE I~y R X2
BH Screw

(o

ZC-BH315A
M3x15 RF Uy R X4
BHS Screw

ZC-F315A
M3x156 HSER X2
FH Screw

[ #1 ORE
Bag #1 Contents

N/

Z2-412F3A
AZESAH—91.0 X1
Sway Bar ¢ 1.0

Z2-002BTA
70V MNLIAY R X1
Front Bulkhead

Z2-201BB3
FIWERNIVISIIR=Z X1
Aluminum Bellcrank Base

2-001TW3A
DAVIIIV B X1
Wing mount

B2-300FLAA
70K RARIV S - PILE X1
Front Suspension Mount - Aluminum

Z2-300FUSA
FIWETYN=T—=LIYIV K-S X1
Aluminum Upper Arm Mount - Standard

(1:1)
0—e

Z2-201P3A
NIVISVIRA S X2
Bellcrank Post

\ [ | BB-730-4A
@ 3X7 RFPUVT X4
/ Bearing

ZC-A3610BA
@I:I Tmm 7V AN—5— - & X2
Tmm Aluminum Spacer - Black

ZC-A3620BA
@ I:I 2mm 7S AR—H— - B X(@)
2mm Aluminum Spacer - Black

@i(mm)

Z2-206-8A

Oy RIYV RAR—=)L8m X2

Ball Stud 8 mm

() RIFF— MIETOHEBELDET,
The aty in () is the gty for the dirt ver.

Z2-201BB3A

FPIWERIISIIR=Z

Aluminum

ZC-F315A
@ M3x15 BSER
FHS Screw

Bellcrank Base

/ JO0Y MUY IU b - PILE
Front Suspension Mount - Aluminum

XEETER
Note position

<l

A=y ~/ AITZ

Z2-206-8A o s
Ow RT > RR—JL Smn Carpet/Artificial turf
Ball Stud 8 mm

| ZC-A3610BA
@3 Tmm 7= ZAR—P— - 2
Tmm Aluminum Spacer - Black

I~ ZC-A3620BA
@-’ 2mm 7 AR—P—- 8
| 2mm Aluminum Spacer -+ Black

F—hr
Dirt

Z2-201P3A
NIVISVIRZ
Bellcrank Post

H—Rvy ~/ ANITZ
Carpet/Artificial turf
M2x4 RTINY RERAFTESAHF—H. AL
AL—X(TEIK LS ITHABLTLREEL,
Adjust the M3x4 Set Screws to remove any
play, but allow the sway bar to swivel smoothly.

ZC-BH24A

PM2x4 KUY K
BH Screw

1 Z2-412F3A
ATESAH—91.0
Sway Bar ¢ 1.0

Z2-002BTA
207 ~MULIAY R
Front Bulkhead

%5 — MNEETIHERLE .
Don't use on dirt surface.

ZC-BH315A
M3x15 Ry Ay R
BHS Screw

Z2-00TW3A

FOAVIIDU b+

F Wing moun

ZC-BH315A
@ M3x15 K5 Ay |
BHS Screw

XEEITER
Note position

t

Allen Key ( 1.5mm )
Allen Key ( 2.0mm)



U527 —LOSTF

Rear Suspension Arm Installation

CDOR—IJTERTB/I\—Y
Parts used on this page

Z2-300RFTA
UPHIAIYIV - F
Rear Suspension Mount - F

M$INVN—=BR 41 [CAOTVET,
The bumper are included in bag #1.

Z2-001B3A
N AZACZAC R
Ql'/ Rear Bumper

ZC-F38A
IDﬁmm] M3x8 B5F vy X2
FHS Screw

ZC-F310A
ﬂ)mmnm MBX10 55 ¢ 7 x2
FHS Screw

R’ #2 DB
Bag #2 Contents

Z2-009S35A

ZC-F38A . o
M3x8 HSER =Ry 7/ ANIES
FH Screw @ Carpet/Artificial turf
@ Z2-009S35A I Il
RUYRT —=LAN—Y—
Rear Suspension Arm
Spacer ‘
@ [TT I
S4-008R5BA
UvOr7Y9X7—LL5 L&RF 1
: S4-008R5BA Z2-300RR4A
Rear Lower Suspension Arm L5 L & R 1Ea JvO7HR7—1 L5 - R JPHZTYY k- R
——\\ Z2-300BSA Rear Lower Suspension Arm L5 + R (g Rear Suspension Mount - R
PYARDY NIy x2 -
Suspension Bushing 75.009S35A
Z2-300BSA RYR7—LAR—H—
S RTws Rear Suspension Arm Spacer L Z2-300BSA
YARDV KITvoa X2 (4) PYRIYUVNIwvva

Suspension Bushing

Z2-300BSA
YAYUYhIvva

Z2-300RFTA Suspension Bushing@
UPPAIYDIV - F X1
Rear Suspension Mount - F

O——D 7

Z2-300RR4A H—Ry N/ ANIZ

UvHAYIV LR X1 e
Rear Suspension Mount - R Carpet/Artificial turf

Suspension Bushing

S4-008R5BA
UvaQr7YR7—L L5 L
Rear Lower Suspension Arm L5 - L

@ Z2-009R35A
UV AV F—YR7—LEY (¢3.5)
Rear Inner Sus. Arm Pin

N Z2-001B3A
U\ —
Rear Bumper

Z2-009S35A
¢3.5mm UL X2
Shim
Z2-009S35A
RYZT7—LAR=Y— x4
Rear Suspension Arm Spacer ZC-F310A
| II M3x10 S ER @
FH Screw
Z2-009R35A

UYLV F—8R7—LEY (¢3.5) X2
Rear Inner Sus. Arm Pin

NNV —=FE#T ICATVFETD,
The bumper are included in bag #1.

5DTvy1DlFEDEICKD. h—A. XAFv RA. Ly R, J\1 FOFABHTAET .
Toe-angle, Skid-angle, Tread, and Height are adjustable in combination of the above 5 bushes.

HRYDY b RF BICED) \—Y = EA U a0 BESZE| Sy 1D
J) If use the left parts in front side, the rear suspension angle variation will be like below chart. Bushing direction
HZYH N RF #2237 hRR FUFREFY R
Suspension mount RF Suspension mount RR Anti-squat
¢ FPIFRAFY R
1° *+0.5/1°
Anti-squat
+0.3/0.6 mm
o Height
2.5°
A& £05/1°
3° Toe-angle
FUw R £0.3/0.6 mm
h—# o 25 3 35° & Width
Toe-angle




JOY b 3avoyI—0BSTF

Front Shock Tower Installation

[C DR—ITHERT DI\ —Y Carpet/Artificial turf O

Parts used on this page

@ Dirt O ZC-BH322A
M3x22 Ry Ay R
JOVhyavoyo— BHS Screw

ZC-F310A
IDImmm] M3x10 Y5+ v v T x4 Z2-017-3A
FHS Screw Front Shock Tower

2C-BH322A /
M3x22 KF VA K X2 ®

] AN—Rvy k/ATZ O.

s—1[®g

BHS Screw ZC-S37A

X709y v—
Washer

K #3 DB
Bag #3 Contents
ZC-N3PA

% o VERZ i}
m M3
S O Om

Z2-017-3A
JOYVhyavoyT— X1
Front Shock Tower

(1:1)

o f ©

ZC-F310A

ZC-N3PA ZC-S37A
M3Fwhk X2 3X7TvIv— X2
Nut Washer

M3X10 H5F+ v 7 Gry—
FHS Screw Qo )
: .

UV¥Yavo9T—DH»HIIT

Rear Shock Tower Assembly

CDOR—IJTERTD/I\—Y
Parts used on this page
XIAVIIIY N =YEER#] LA TVFET,
The wing mount parts are included in bag #1.
T\ Z2-001W3A
X ) IOV KDy Y v— X2
» WMount Washer

ZC-BH322A
M3x22 Ry Ay R
BHS Screw

. Z2-001TW3A
) DA VY AR—H— X1 (3
# Wing Spacer ZC-N3PA P
M3 F v b ZC-S37A
Nut 3X7 Dy p—
Z2-001TW3A Washer
DAVIIIU K~ X2
Wing Mount
cm Z2-018-5A
Uvravosyo—
ZC-F310A @ Rear Shock Tower
IDmmmm M3X10 5%+ w7 X2
FHS Screw
ZC-BH38-A g
G]mmm]] M3x8 K&~y K x2
BHS Screw

ZC-BH312A
(I i3x12 5 m x4
BHS Screw

ZC-BH322A
M3x22 RF Uy R X2
BHS Screw

L’ #3 ODRE
Bag #3 Contents

ZC-BH312A
M3x12 IR Ay R

BHS Screw

Z2-018-6A
Uvravos5D— X1
Rear Shock Tower

Z2-300R31A

XUV RR—=Z X1

Mount Base
Z2-300R31A

N AFERILY— X1

) sway Bar Holder

ZC-BH38-A
M3x8 & Ay R

@ 8 @ BHS Screw
Z-NSPA ZC-S37A

M3Fwh X2 3X7TvIv— X2

Nut Washer

XOAVIRDY MY R #1 [CADTVET,
The wing mount parts are included in bag #1.

ZC-F310A
M3x10 U5Fvv 7
FHS Screw

| ~ Z2-001W3A
) NOU KDy v—
Mount Washer

<> Z2-001W3A
DA VI AR—H—
Wing Spacer

(&S] =T
HEATITER
Note position

Z2-00TW3A
IA4VIIRIU
Wing Mount

P.11 TERALET,
Usedon P.11

Z2-300R31A
YUY MR—=Z
Mount Base

P.8. 9 TERALET,
Usedon P.8. 9

Z2-300R31
AFERIE—
Sway Bar Holder

l@ NAELVF (2.0mm)
Allen Key ( 2.0mm)




DY 7yINN—=7—LIYDY NDEHILT P h—Xv v/ ANITZ
Rear Upper Arm Mount Assembly p Carpet/Artificial turf

[{H#3 DAB
Bag #3 Contents

CDR—ITHERTD/I(—Y
Parts used on this page

ZE— UMWA —

FIZUPT v IN—F—LIIV k- T4 R X1

Aluminum Rear Upper Arm Mount - Wide

3mm PV AR—Y— - B X2
3mm Aluminum Spacer -Black

C M Z2-206-12A

@ I:I ZC-A3630BA

Ball Stud 12 mm

Z22-206-12A
Oy RIVRKR—=)L12mm
Ball Stud 12 mm

ZC-A3630BA
3mm 7PV AR—Y—- &
3mm Aluminum Spacer - Black

Z2-30RUMWA
PILZUPTPyN—=FP—LIDU K- TA R
Aluminum Rear Upper Arm Mount - Wide

Oy RIYVRKR—=)L 12mm X2

P11 TERALET,
Usedon P.11

Allen Key ( 2.0mm )

FYFITDEHIIT P h—RXv b/ ANITZ
Gear Diff Assembly p Carpet/Artificial turf

foe B2-503GMA
& Fr X

CDR—ITHERTBD/I\—Y
Parts used on this page

YUV F4A)L #5,000 X1
Silicon oil

a

AZC-BH28TPA

Ummu M2x8 5wV IER X4

BH Tapping Screw

) Gear-Large

I S4-500GMA

AN
S4-500GMA
[ISNPN

@ ®5 Sim-Large

<L S4-500GMA

950UV T
®5 O Ring

EVEANDEF. £V D5
ZRSATHYITORICER.
RSA4THy TZEH><DEL
BHS5LNET,

When installing the pin,

position the pin onto the
groove, and slowly turn the
outdrive while pushing the
pin into the hole.

R #4 ODRE
Bag #4 Contents

Z2-503GH2A
TFIT—RFvv T X1
Diff Case Cap

Z2-503GH2A B2-501GGA
FIOr—ZAx1 ARTv kX1
Diff Case Gasket
B2-501GSA S4-500GMA
RSA4TAvT X2 I0OREV X1
Drive Cup Crosspin
B2-503GMA B2-503GMA
Fr-RKx2 Fr x4
Gear-Large  Gear-Small

(1:1)

S4-500GMA
95 0UVT X2
¢5 O Ring

—

S4-500GMA

RSA4TEY X2

Drive Pin

S4-500GMA S4-500GMA
OS5 VLK X2 ¢3VL X4
¢5 Sim-Large @3 Sim

COIN—=YIFERLFEA.
This parts are not used.

S4-500GMA 3‘;202‘3'\"/*
J0REY #3 Sim

Crosspin

N pd % B2-503GMA
F-0
Gear-Small

s =~ S4-500GMA
7.77—;( | 65 VLI X4
Diff Case ®5 Sim-Small
B2-501GSA
RSATHhy T
Drive Cup
S54-500GMA
ISP N
@¢5 Sim-Large
I S4-500GMA B2-503GMA
<) p50UVT ERAPN
®5 O Ring Gear-Large
<) Z2-503GH2A
DY TIT—AFvvT )
Diff Case Cap \
B2-501GSA
SAThyT
IgrigCup g UV F AL #5,000

AZC-BH28TPA
M2x8 v EVIER
BH Tapping Screw

I

Silicon Oil

(O ORORIOIF0) =T
[CHEICHDIAHFT .
Tighten equally in the
order of ®—® then

@—-®.

B2-501GGA

HRTw b

Gasket

ARGy MO UVIICIE
TSwo I REZEMIT B
EV—)LEDEELET,

°§}
=

2 ‘5 black grease will help
)| provide a better seal.

CS-SLG
=LY 2@860

@ NAELYF (1.5mm)
Allen Key ( 1.5mm )



VY 7yIN—=7—LIYDY NOEH#ILT P F—b
Rear Upper Arm Mount Assembly » Dirt

RH#3 DHRE
Bag #3 Contents

Z2-206-12A

TOR—ITEMY /(- B B e b 12m
Parts used on this page ZC-A3610BA

Tmm 7 )L AR—— - 8 I

Tmm Aluminum Spacer - Black @

ZGC-A3630BA |
N—] = 3mm 7L AN—5— - & @
Z2-30RUMWA 3mm Aluminum Spacer - Black
FIWZVVYFP I —=F—LIIU - D4R X1
Aluminum Rear Upper Arm Mount - Wide

(1:1)

ZC-A3610BA
@I] Tmm 7 )VEAR—H— - 8B X2
Tmm Aluminum Spacer -Black

@ I:I ZC-A3630BA Z2-30RUMWA P11 TERLET,

3mm 7L ZAR—HY— - B X2 PV P yI—=FP—LIDU - DA R Used on P.11
3mm Aluminum Spacer -Black Aluminum Rear Upper Arm Mount - Wide

Z2-206-12A
ODﬂ:[] Ov RIY RR—)L 12m x2
Ball Stud 12mn

R—ILFTDEHIIT P F—h

Ball Diff Assembly » Dirt XEE(TER
Note position

BB-85-4A t )

5x8 K7 UV Y N\I‘N\N\/_ L) i
Bearin ——Wide .

. /\ W * o

— S LWA%ZEIC @ B2-508TSA

72-503A EV4 Wider area on up FIRTUVE
R #4 DB FIEY l : Diff Spring
Bag #4 Contents Diff Gear

Z8-507A

ASARNT WY v—
Thrust Washer X
—1 I\ 858544 B2-501MRA
Bx8 X7 UV T | FIJIaA UL
Bearing ZS-507A Diff Joint Left
EP 252 k-1 (81E)
| Thrust Ball (8 Pcs) @

B2-501MRA B2-501MRA S
FTIIAYRL X1 FTIIIAYRRX] giff Ring ZS-507A
ASARNITY Y v— B2-506A

Diff Joint Left Diff Joint Right -T
Thrust Washer FIYH
M, | Diff Ring
) @ B2-501MRA BM-508A
FJI3aA4V KR FIRIYa—
Diff Joint Right @ Diff Screw

Z2-503A B2-506A
TIFY X1 FIUVYT X2 5
Diff Gear Diff Ring ovuvy

O Ring
CS-DGA/RP-UDLA CS-SBGA I e N . N - .._ .
FII—T X1 FSwHHYZ X1 FIR=VICIFAFTTIL—Tleo3ib & 25 MR=IVICIERTF TS w5 % :

>BM-508A

_ REHLTIREL, BHUTIIEEL,
Diff Lube Black Grease Apply a liberal amount of diff lube to OUVIBICHEMY BT & THIBHRNE

@ the diff balls. SNET,
Apply a liberal amount of black grease

O to the diff thrust balls.
ZS-507A 00 Applying it to the O-ring will help
2S5 kik—)L X8 O O _ z2-505TA prevent dust from entering.
Thrust Ball O TR (14 ) . — o )
@ o) o Diff Ball (14 Pcs) FTIROY1—=HSUFDRMDIAH. T TV 3V MNEBATERFMADT IV 34> "

BICEHELTVINERLET, BSEVEEFEHFEVDEVNEER LTI EEL,

Tighten the diff screw in small increments, while checking the diff action by
7S-507A turning the diff joint and making sure that the opposing diff joint rotates in the
ASARNDyYv— X2 opposite direction. If the diff joint does not rotate, check to see that everything
Thrust Washer S is assembled correctly.

©

72-505TA > &
IVIRAFITIR=) X14 ITJSvoJUR (B) #EHMULET,
Tungsten CarbideDiff Ball Apply a black grease.

0O D O R—LFJORE
a FIN—T (EEH) ERHLET, Ball Diff Adjustment Allen Key
BB-85-4A BM-508A Apply a diff lube.
Bx8 N7 UVT X2 ouvy x1
Bearing 0 Ring

T

BM-508A
FIAGUa1— X1
Diff Screw LoD b U YFZEHER. TIFPHESHLLEDETT JRI Y 1—=ZH U FDRiDIAH

F9, CTTOREIFERTIDTERETTBOBEVRA Y FETREDTATLIEE L,
E:l When tightening the diff, use two allen keys to test the tightness of the diff.

Slowly tighten the diff screw until the diff gear cannot be turned by hand. (Tighten
the diff screw until the diff does not slip when the car is run.)

B2-508TSA B2-508TSA

FIFv b X1 FIRATUVY X1 e

Diff Nut Diff Spring . NELYF (2.0mm)
Allen Key (2.0mm )




FPRy IXDEHILT

Gear Box Assembly

FPRy I RFEERRICKD LD(F— AT ), LC(/\AJU v THEGIF) OEESHZESBULEEL,

Z2-302TLCA

The gear box can be choice of the LD gear box or LC gear box of the track condition. gsiho,%—elﬁ,g- \ ||:8 z;'-rh‘syozé :
Bearing \
OLC Gear Box¢ Z2-303TA3A 5 ‘“‘
RyTYeT b / )
BB-105-2A Top Shaft P N—
BX10 NFUV Y X \
[: DR—ITERT B/ \“—\y] Bearing S Do N
i Z2-302TLCA e - =2
Parts used on this page LCFViRy oL },(S\ A RS—=YvT b
LC Gear Box L N Idler Shaft

ZC-F28TPHA
Dmmm M2x8 B55 vV IER X2
FH Tapping Screw

ZC-F38A
IDmmm M3x8 B 5+ v v 7 X3
FHS Screw
ZC-BH38-A
G]lmmm] M3x8 /R~y K X1
BHS Screw
ZC-BH310A
G]lmmmmj M3x10 RF YAy R X1
BHS Screw
ZC-BH315A
Gmmmnmm M3x15 &>y K X1
BHS Screw

K #5 ONBE
Bag #5 Contents

Z2-302TA
LD FPRyIZALE&R & 1
LD Gear Box L &R 1Ea

LCF PRy IZXLER&E 1
LC Gear BoxL &R 1Ea

Z2-303TA3A
by TUw Tk X1
Top Shaft

Z2-303IA
& FARS—Y v Tk X1
Idler Shaft
Z2-5031A
O FA RS— 110 X1
Idler Gear-Small

pm% Z2-503ICA
O FARS—F K X1
Idler Gear-Large

Z2-302CTA
N KPHFTH—1/2 X2
Height Adapter

Z2-302CT
N ~PHFTE—0/3 X2
Height Adapter

Z2-118-31A
ZN—=H—FK X1
Spur Guard

\ Z2-304TA
N\ E—5—TL—h X1
) Motor Plate

/ BB-105-2A
{ @ 510 R7PUVT x4
Bearing

BB-1510A . ZC-S100SA
10x16 RPYUVT X2 ¢ 10mm VL X2
Bearing Shim

c Z2-503ICA
7A RS—FY-K
ZC—BHSﬁB—@ N Idler Gear-Large
M3x8 R A w I\W
BHS Screw /

ZC-BH310A &
@ M3x10 K5~y K
BHS Screw

OLD Gear Box®
P
Z2-302TA

Z2-302TA
LD FVRv IR
LD Gear Box R

LD FPRyIRL A&
LD Gear Box L

ZC-BH38-A
@ M3x8 Ry Uy HW
BHS Screw
ZC-BH315A V
@ M3x15 RF Ay R
BHS Screw

Z2-503IA
A RS—F- )
Idler Gear-Small

Z2-118-31A
AIN—H—RK
Spur Guard

'\Zﬂg;‘geggzﬂﬁt”yjt"l %3\\\%
FH Tapping Screw V//\%)
A
(-5
FHS Screw E—H—TL—k

Motor Plat
7]—’\°\y I\/AIE otor ate
Carpet/Artificial turf Q

/ BB-1510
‘ 10x15 X7 UVT
{ @ Bearing
1757 Assy MEE (O
0 ear Diff Assembly NOELD!JLS,%i/E\n

0
%ﬁ'g’ :"n?fi @ Z2-302CT

j— : N "FPHT5—0/3
y—F Shim Height Adapter

R—JLFT T Assy
Ball Diff Assembly

XEAEITER
Note position

TyTF 4 VIN—=YEUTTERTEL,
K—\ Use these parts for adjusting setup

26 Q0000

N KNPETH—1/2
Height Adapter +2mm +3mm

ANALVF (2.0mm)
m Allen Key ( 2.0mm )




D¥YYavoyd—, AUy )\—, ¥Ry IO FFIF
Rear Shock Tower, Slipper, Gear Box Installation

UvY 3wy o5 T— Assy
ZC-BH38-A

ZC-BH310A ear Shock Tower Assembly
M3x10 IRZ Ay R @
BHS Screw N
M3x8 My Ay K | 2 A
BHS Screw ﬁ ﬁ —

Z2-302CTA
#Vﬁw?Z#iji
Gear Box Cap

T v MM
T-Nut side é

E> ZC-BH310A G

M3x10 R Uy R
BHS Screw QW/
M MD—BHB]BA

M3x18 Ry A R
BHS Screw

@ &

%
== B2-670PA
; ZU /=T L— b
N\ ’, Siipper Plate
\'/ 'L

W) s
= I I ‘
A
= B2-670CA
' B2-670PA ZUw)—)Cy R
AUy N\=TL—Hk 2 Slipper Pad
Slipper Plate 75
¥ 70.5680sDA
2){—%+ 80T
22'87QSA < @ Spur Gear
e — - AU =R T P B2-670CA
g@“-‘/?{ﬁﬁﬁ?%ﬁ\—‘y Slipper Spring ZYUw)i—)Cy R
Parts used on this page s Slipper Pad
A
Z2-670SA / SD-01 1A® Z2-670SA

ZC-F38A M4 FOF v k GIVZInI— Key onto the
IDmmm gﬂgg%ﬂf*v w7 X6 Nylon Nut /l pring Lollar main drive cup.
crew

ZC-BH38-A @
M3x8 RF U~y R X2
M3x18 iRZ Ay R X2

BHS Screw
BHS Screw

ZC-BH310A
(i vsx10 5 ny  xa
BHS Screw
U
(o T TOR 1 )\ PO
DFNICBIEENBRICEDET,

1~1.5mm—>‘

ZC-BH318A

ZC-BH322A
M3x22 Ry Ay R @
BHS Screw

ZC-BH322A Adjust the slipper so that when the
M3x22 IRF Uy K X2 car accelerates from a dead stop,
BHS Screw there is a small amount of slip.
LK #5 DB
Bag #5 Contents

Y UPTPyN—=7—L
DYk Assy
Rear Upper Arm
Mount Assembly

Z2-302CTA
PN Fryo2% ey T X

1=, Gear Box Cap

ATUVIHS5— X1
Spring Collar
Z2-670SA
AUy =2TUVT X1
Slipper Spring

|l] Z2-670SA

B2-670CA
AUy )=\ Kk X2
Slipper Pad

B2-670PA
@ AUy t—TL—h X2
Slipper Plate

B Z2-SG80SDA
¥ 2)\—F+ 80T X1

E Spur Gear
‘4

M3x8 US5*++v v

Z2-670SA /SD-011A FHS Screw

MA TSI F4OvFy b X1
Nylon Nut

()

Allen Key (2.0mm )



Ny FU—RILY —DEDTFF

Battery Holder Installation

ZC-BH38-A
BHS Screw

HFPRY IZAYR—MIR #3 [CA>TVET,
The gear box support are included in bag #3.

Z2-300R31A
FYRYIZAYR—b &
Gear Box Support

CDNR—IJTHERTD/I\—Y
Parts used on this page

MFPRY I AT R—MIR 43 [CAOTVFET,
The gear box support are included in bag #3.

Z2-300R31A
FYRYIZYR—b X1
Gear Box Support

¥ I\w FU—RILYT =)=V
ADTL B
The battery holder parts are

included in bag #5.

| | &2
7
Z2-118-31A

NNyFU—=Z hw/{—L&R & 1
Battery Plate 1Ea

OL00000 L0

Z2-118-31A
Ny FU—RILF— X2
Battery Holder

©g

M3x6 Dwv ¥ v— X2

N
(@)
0
()
o
>

=
o
0]
>
Q

ZC-BH38-A
M3x8 &AW R X2
BHS Screw

F

ZC-F310A
M3x10 B35+ v v X2
FHS Screw

|

ZC-BH312A
M3x12 R Uy R X3
BHS Screw

I

ZC-BH315A
M3x15 RYUAY R X1
BHS Screw

é

Z2-118FSA
ARV IF—=T
Foam Tape

#51(C

AUy MIEDETHY b
UCCERLEEL,
Cut to slit size.

ZC-F310A
M3x10 B35 ER
FH Screw

M3x8 &Ny K

@7 IRV NERES DIEE

Fan Mount Installation

ZC-BH312A
ﬂC-BHm 5A
7

&
A
Z2-200-3A

T7IURIY b
Fan Mount

M3x12 iRy Ay R
BHS Screw

M3x15 Ry IAY R
BHS Screw

RP-031A Y
30m7 7> (BEESAETEL.)
Fan (Sold separately.)

8

¥\ FU—=R)LT—I\—=VER#5 [CADTLFT,
The battery holder parts are included in bag #5.

ZC-BH318A
M3x18 Ry AW R Z2-118-31A
BHS Screw Ny FYU—Z Rw){—
Battery Stopper
|

A

FEEED Do
Loosen half a turn.

Ny FU—=Z by )\—DOEEFERTZ/N\vTU—
[CEDETHREULIZE,

Select the direction of the battery stopper
according to the battery used.

@ B 1 X 24 m~

2S-size

1 LT X185 m~
18-size

ZC-BH312A
M3x12 Ry R
BHS Screw

ZC-S36A
ZC-BH318A o8 2=
M3x18 RFUAw R x2
BHS Screw
Z2-118-31A
— Ny FU—R)LF— N
% #6 (DWQ Battery Holder
Bag #6 Contents

ZR-BPBA

ARV IF—T 130x20 X1
Foam Tape

C

Z2-118FSA
ARVIF—T X2
Foam Tape

Z2-200-3A
T7URIV K X1
Fan Mount

CON=YIMERLEF A
This parts are not used.

3

ABLYF (2.0mm)
Allen Key ( 2.0mm )



AF7VU070OvIDEHIT

Steering Block Assembly

CDXR—ITHERTD/I\—Y
Parts used on this page

(1:1)

ZC-BH24A
M2x4 iRF Iy R X2
BH Screw

ZC-BH26A
M2xB iRZ Ay R X2
BH Screw

ZC-C25NA
M2x5 F+ v TRIUa1— X2
SH Screw

ZC-BH36-A
G]mm]] M3x6 K&~y Rk x2
BHS Screw

ZC-BH38-A
G]mmm] M3x8 Ry~ Kk x4
BHS Screw
ZC-BH312A
[mmmmmm M3x12 5>Ay K x2
BHS Screw
ZC-BH314A
(hmmmmmmM3m4ﬁaymex2
BHS Screw

[ #7 ODRB
Bag #7 Contents

Z2-415SH3A
AF7FUv570Oy
Steering Block

Z2-413H3A
ZJO0YM\TF+U7 LE&REF 1

Z2-413H3A

% FrRI—AUP—RE x2

Caster insert

Z2-008F3A
JO0Y hO7PYR7—L LE&RF 1
Front Lower Suspension Arm L & R 1Ea

Z2-415T10A
AFTPUVTTU—h-FT7EYy 1.0 X2
Steering plate
=
1)
CI ]
(°)

B4-011FA B2-010FHA
70V MRAIVINT X2 70OV K7 O X2
Front Wheel Hub Front Axle

BB-105-2A
Bx10 X7 UVT X4
Bearing

ZC-A3610BA
@I:I Tmm Z)VEZAR—H— -+ B X2
Tmm Aluminum Spacer - Black

ZC-A3615BA
@I:I 1.5mm PV AN—H— B X2
1.5mm Aluminum Spacer - Black
Z2-415S10A
o NTFwUTPAR—Y— - J— X2
Hub Carrier Spacer - Gray

P ZC-N3PA
@ M3 Fw k X2
| Nut

SP-0T1HA
] RA1ILN\TEY X2
Wheel Hub Pin

Z2-206-6A
O]H:[] Ov RIYRKR—IL6m X2
Ball Stud 6 mm
Z2-206-8A
O[ﬂﬂ:[] 0w RTY RiR—JL 8m X2
Ball Stud 8 mm
Z2-414A
[I:| FUOEY (B) X2
King Pin (Black)
Z2-414A
I]:| FUIEY (B) X2
King Pin (Thick)
( ]
Z2-009F3A
70V KPI9—YZAT7—LEY (¢3.0) X2
Front Outer Suspension Arm Pin

%axle

SP-0T11HA
B2-010FHA IRAIVINTEY
20V 7O ﬂ Wheel Hub Pin

| @ ZC-C25NA
M2x5 F v FXIYUa1—
I SH Screw
D

B4-011FA

UVikAILI\T-4.3
Rear Wheel Hub

0
BB-105-2A

5x10 X7 YUY
Bearing

ZC-N3PA
M3 3 h@

ZC-BH36-A
M3x6 Ry Ay R
BHS Screw \@
(

BB-105-2A
510 X7 UVT
Bearing

ZC-BH312A
M3x12 Ry Iy R
BHS Screw

Z2-414A
FUIEV(R)
Kingpin (Black)

ZC-BH26A
M2x6 IRy Ay R
BH Screw

Z2-206-8A
Ow RIY RAR—)L8mn
Ball Stud 8 mm
I ZC-A3610BA
®& 1.0mm P AR—Y— - B
1.0mm Aluminum Spacer - Black

ZC-A3615BA
<) 1.6mm P2 AR—H— - &
1.5mm Aluminum Spacer - Black

&
B292 o)
@ M3x14 RF Ay R Kingpin (Thick)
BHS Screw

Z2-413H3A
70V M\TFvU7
Front Hub Carrier L

Z2-415S510A
NTF P UTPAR—Y— - F—
Hub Carrier Spacer - Gray

Z2-008F3A
JO0Y YR 7—LL
Front Suspension Arm L

ZC-BH24A
M2x4 Ry Ay R
BH Screw

=0

Z2-009F3A
JOY PO —HYRF7—LEY (03.0)
Front Outer Suspension Arm Pin
SERBEEICHIITEIT . @
Assemble the right side in the same manner.

TyF 4 VIN—=YEUTTERTEL,
Use these parts for adjusting setup.

O o] ©Ofz=]

Z2-413H3A Z22-413H3A
FYRI—AIP—K0O X2 FvRIY—aAUP—K25 X2
Caster insert Caster insert

(13

Z2-206-6A
Ov RIY RAR—)L6m
Ball Stud 6 mm

ZC-BH38-A
M3x8 Ry Ay R
BHS Screw

Z2-415T10A
S RFTFUVITU—k
Steering Plate

J3y Z2-4158H3A
§) A77U>5I0vI B
¥~ Steering Block B

XETITER
Note position

@2—41 3H3A
FrRY—AVY—K5
Caster insert

HEEITER
Note position

FvRXY—A VP — NFRED
AEICKDAENEDLDET,
Angle is selectable by
direction of the caster
insert (note direction of the
protrusion)

@ ABLYF (1.5mm) . NEBLYF (2.0mm)
Allen Key ( 1.5mm) Allen Key ( 2.0mm )




207 MR 7—LOED FF

Front Suspension Arm Installation

HKYRT — LD AL—ZIC{EB LISV S,
COBNZEPTDETNILTLZE L,

~=A In the case the suspension arm doesn’ t
% operate smochtly, please fine-tune the edge
Z2-300FBA AL — with a file or something.
JOVhIJL—2R
Front Brace = %
=N\——""" B2-009BFA

) 720V MMYF—YRT—LEY (¢3.0)
Front Inner Sus. Arm Pin

CDNR—IJTHERTD/I\—Y
Parts used on this page

$NVN—=BER 41 [CADTVFT,
The bumper are included in bag #1.

Z2-001B3A

A2 4 Z2-001B3A
Bumper JN)C—

Bumper

ZC-F318A
M3x18 BSER X2
FH Screw

KR #7 DNE -
Bag #7 Contents gﬂgglc?eszz

—

Z2-300FBA
70V hJU—2Z X1
Front Brace

B2-009BFA
70V YF—BRAFP—LEY X2 . <
Front Inner Sus. Arm Pin (¢3.0) @ IA}E#@?; ((eegmrw))




URI\TF+UTPDEHIT

Rear Hub Carrier Assmebly

H—Ry /A2
Carpet/Artificial turf

TOR—ITERT 2/~ z2-20664
Parts used on this page Ball Stud 6

(1:1)

ZC-A3610BA

*TEBLSEE L
AR—t—% 1.6mm T THERT 3K
[&.0v RIY RiRk—JL-Bmm
(22-206-6) ZCERLEEL,

When using spacers less than
1.5mm, please use the Ball

R—JL 6 mm /

ZC-BH24A
M2x4 Ry Ay R X4
BH Screw

ZC-C25NA

M2x5 F+ v TRIU1— X2
SH Screw

(o

ZC-BH312A
M3x12 RFUAY R X4
BHS Screw

% #8 DAB
Bag #8 Contents

Z2-415RDCA
UPN\TFv U7 LE&R & 1
Rear Hub Carrier L&R 1Ea

——3 ~ Z2-415RDCA
u@ J\{ A YH—K05m X2

L~ Height Insert 0.5 mm

— Z2-415RDCA
u@ I R AT — R 1 m X2
L~ Height Insert 1 mm

A~ S4-415RLA
& D5 kX2
[ O T1 Link Mount
EI B4-011FA
Olu
5}

Tmm 7V AR—Y—- 2

Tmm Aluminum Spacer - Black |

ZC-S36A
M3x6 v v—
Washer

ZGC-BH312A
M3x12 Ry R
BHS Screw

\ Stud Bmm(Z2-206-6).

~
F—h
Dirt
Z2-206-8A
Ow RIY RAR—)L8m @
% Ball Stud 8 m
ZC-A3610BA
Tmm 7 LS AR—H— x2
&)  1mm Aluminum Spacer

}% S4-415RLA
I S
> (i Mount

Z2-415RDCA
PRAWE SV AN
Rear Hub Carrier L

Z2-415RDCA
N bV —HE05m
Height Insert 0.5 mm

ETITER
Note position

V

&

AN

/@3
VAN

HEEITER
Note position

g

Z2-415RDCA
N RV —K1m
Height Insert 1 mm

N1 b VP —REREDEEICKD
EVDOMEHNEDDEY .

Pin positionis selectable by direction of the
height insert (note direction of the protrusion)
TwF 4TI\ —YEUTTERATEL,

Use these parts for adjusting setup.

Z2-010BCMA
RPUYIHhS—
Bearing Collar,

0OV MRAIVINT X2
e |

Front Wheel Hub
Z2-01069

AZN—YILRSATIvT - Uy X2
Universal Driveshaft - Rear/69mm

Z2-415S510A
o NTF v UFPAR=Y— - J— X4
ZC-S36A
@ﬂ M3x6 Dv¥v— X4
Washer
ZGC-A3610BA
@I:I Tmm 7V AN=5— - & X2 (4)
ZC-S550A
@®5x0.5mm T s X4
N Z2-010BCMA
@D NFUVITHS— X2
/ Bearing Collar
SP-011HA
Wheel Hub Pin
Z2-206-6A
O:m:l:ﬂ Oy RIVRKR—=LBm X2
Ball Stud 6 mm

Hub Carrier Spacer - Gray
- Tmm Aluminum Spacer - Black
@ Shim
CAARAILINTEY X2
Z2-206-8A

Ball Stud 8 mm

BB-105-2A
BX10 RXFPUVY X2
Bearing

o5

©

BB-135-2A
Bx13R7UVT x2
Bearing

Z2-009R3A
FPOI—PAT7—LEY (¢3.0) X2
Outer Suspension Arm Pin

() AIFSF— MR TOHELEDFT,
The aty in () is the gty for the dirt ver.

Ov RIY RR—=)L8m X (2)

R
5 Q)

135-2A
BX13RF7UVT
Bearing

Z2-415810A

NTFvUTPANR—Y— - JL—

Hub Carrier Spacer - Gray

ZC-BH24A

M2xa ey k &
BH Screw

S4-01069A

AZN—BILRSATIYvTh - U¥
Universal Driveshaft - Rear

7~

ZC-S550A
@»5x0.5mm ¥ L

Shim
BB-105-2A
5x10 X7 UV
Bearing

g] ISvoFUR (B) Z#BMULEI,
Apply a black grease.

"
T 9= 9= 10

L —~__| L —~_1 L—~_
Omm X2 0.5mm x2 1.5mm X2

DRI T4 L TE
i 7-4. RAIVINTEY
Pemen e N ® Whes! Hub Pin
ZC-C25NA
M2x5 F+wTRIU1—
SH Screw

Z2-009R3A
NVTUQ—#ZT—L\E‘/ (#3.0)
Rear Outer Suspension Arm Pin
©
ZC-BH24A
TEr A ONe @
BH Screw

QLERIBEHRICHITET T @

Assemble the right side in the same manner.

ANEBLYF (2.0mm)
Allen Key ( 2.0mm )




=2\ J)LDEHIIT

Turnbuckle Assembly

OFRONT®

Oy RIVRY—IL

/ﬁ'

Z2-206DM2A
OvRIVER

RADNERIICEODTVET,
One side is reverse threaded.

=2\ I

A=y h/ ATZ
Carpet/Artificial turf @ F5))

70V kK 7y)\—0Ov R X2 (48m&y—>/)\vI)b)
Front Upper Rod X2 (48 mm Turnbuckle)

28 mm |
= — @

Turnbuckle Ball Cup

7~
BM-TBLA
Y=\ I ILLVF
Z2-206DM2A Turnbuckle Wrench
Oy RIVER
Ball Cup

Z2-206DM2A
Oy RIVR ISRATF4vI)\—Y
Rod End Plastic Parts

P.20 THEALFEY.
Used on P.20

JO0V kK 7v)\—0Ov R

AF7PUvI0Ov R X2 (48m&y—>/\vI)b)
Steering Rod X2 (48 mn Turnbuckle)

Front Upper Rod
Z2-206DM2A
Oy RIVRSS X2
Ball Cup
OREARO®
H—Rv ~/ ANITZ
Carpet/Artificial turf (1:1)
Uy 7y)\—0Ov R X2 G2m5y—2/\vI)b)
Rear Upper Rod X2 (52 mm Turnbuckle)
31 mm |
LR #9 DT
Bag #9 Contents

Z2-206DM2A

Oy RIVR X12

Ball Cup

C_ T 3r 1 ) I

SD-TB48NA %\\‘

48 my— Ny o)l X4 ) ‘

48 mm Turnbuckle ) b

(— i) ) W e
SD-TB52NA '\) M) ’\\,\_"f

2 m—Ity o)L X2 o p ,éw'(‘(-(

52 mm Turnbuckle Q ——

Uv7w){—0v R
Rear Upper Rod

¥y

ISvoFUR (B) Z#BMULET,
Apply a black grease.



708UV 3y IDEHIIT
Front & Rear Shock Assembly

CDNR—IJTHERTD/I\—Y
Parts used on this page

®J0VHAE. UVHE 2ty hZEDFT . @
Assemble 2 front and 2 rear shocks.

YS-7AB
cm ouvs-pl12
0 Ring
ZC-BH24A
M2x4 R~y K x4 S4-S4SA
BH Screw J0Y b3y IR '
N
p— Front Shock Body \-/ 4
=% zs =
R#10 DB =
Bag #10 Contents | sasaxa
S4-SAMA xso XUV (HU7)
UvPyavImRs« - ¥a—h S4-SACA | XRing (Clear)
Rear Shock Body - Short X30 75— - A (/)
Collar - A (Small) [
S4-54SA (&) S4S3XA
S0Y Ry avIRT 4 X2 T =) X30 XUV (DUP)
Front Shock Body oUVY -pl4 )SngS;le_A_.B (%) | XRing (Clear)
O Ring 2

Collar - B (Large)

Z2-S9A
72-83A Z28SA
X330Uyﬁ'$vw7@a gV

0 Ring Cap ‘ Shock Body Tool
@
Z2-S4AJA I

S4-SAMA
UvyavImTa - a—h X2
Rear Shock Body - Short

Z2-S9A
vavIFvvIV—Ib
Shock Cap Tool

PIvARFY b
Adjusting Nut

N
Z2-S4AJA
( ) FIPANFY R X4
/ Adjusting Nut
E\N—

Z2-S3A Q
X330 UvHFvvT X4
0O Ring Cap
Ny Z2-S6MA M2x4 iR Uy REHDADKEIF. T51V—%F&
@'D- YawsTYRL X4 Q)
= Shock End L

EOFHOBEITEFRLAIOY IZTHEALIEE L,
Tighten M2 screw without the use of plier, do

A - i not over tighten. Recommend to use the
> Z2:S6MA =Ry b~/ ATZ g—hk thread lock instead.
[ |vavorvrsxe Carpet/Artificial turf Dirt ]
= Shock End S ZC-BF24A
M2x4 KT UAY K

BH Screw

(] Z2-S162A
0 QolEXrY-¢1.6/20m X2
Piston

02\ z2-5182A
O) EXR>-91.8/20mm X2

Z2-S162A Z2-S1622A

JOYHREZX Y- 1.6/2.0mn JOYVKRERKV-¢p1.6/2.2mm °J)
Front Piston Front Piston 7 [>)

Piston I
Z2-51622A & |sasasta
EX V-0 1.6/22m X(2) =] X30 702 bY3y oY+ T L -Tid—h
Piston 72.5182A 72.51722A Front Shock Shaft - Ti Coating
UPER NV ¢1.8/20m UPEZ R -¢1.7/2.2m o — . ]
Z2-S1722A Rear Piston Rear Piston S4-SOMTA
EX N -¢1.7/22m X(2) X30U¥yavoye Ik - va—h/Tid—hk
Piston Rear Shock Shaft - Short / Ti Coating

(1:1) -
Z2-S7TA U
FILERY 3 v ITY RR—=)L X4
Shock End Ball
S4-S3XA Q
X30XUVT (DUF) X8
X Ring ( Clear)

o<

D@ |:|:|: Y3y IER R Assy
S4-S4CA S4S4CA Shock Piston Assembly
X330 Hh5—-A X4 X30H5—-B x4
Collar - A Collar - B
o-
|© o
Z2-S4IA ' Rear
X33 vayvIiAUF—AR—Y— - 1m X4
Shock Inner Spacer I Z2-S41A

S)XBB Y3y IAUF—AR—Y— - 1m

Z2-S3A Shock Inner Spacer
OUVYT -¢98 X4
O Ring
N
Z2-S4IA | - "
X33Yay oA YF—A"—t—-1m & H—Ry ~/ANTE
Z2-S4AJA YS-7AB Shock Inner Spacer I Carpet/Artificial turf
OU.77'¢14 X4 OU‘\JQ"'(Z?]E X4 S— P EALEEA. N
O Ring O Ring Dirt > Not used. < @!J-l
| 0, ‘ ot
S4-S2STA P Dirt
X30 70V byawsyvT k- Tid—h x2 Z2-S7TA Vi
Front Shock Shaft - Ti Goating Y3y oIV RR=)b @1,-
Shock End Ball
O 10
S4-S2MTA

X0 UvYavIyvyIbh-3a—b-Tid—hb X2
Rear Shock Shaft - Short - Ti Coating @




720V h&UVPY 3y IDEHILTDDIE

Front & Rear Shock Assembly

€U0V A, UVHAS2 Y hEEDET. @

Assemble 2 front and 2 rear shocks.

uw2e

AlQwassy 300ys 1uol4
Assy g ARERNZOC

BM-S812RA
VavoFAIL A=y b/ ANITZ FA)IEHENDFUFY VEDVE X DA
Shock Oil Carpet/Artificial turf FTANET, Shock Cap
N\ Z0 bk /Front #600 Fill to the rim with
\ U+ /Rear #500 shock oil.
45— - Dirt
70 b /Front #450
U+ /Rear #400

DaAvIFAIEAN, Y3avy
Iy MoK bEH L TTEE
REFXT,

Slowly move up and down to
remove air bubbles.

/2
A|QUIaSSY Yo0ug Jeay
ASSY L RERA(N

5

(CorR—ITERTZ/(—Y
| Parts used on this page

(1:1)
(oo

ZC-C25A
M2x5 ¥+ v TRIUa1— X4
SHC Screw

YS-400A
a3y IFAIL #400 X1
Shock Oil

YS-450A
23w OFA) #450 X1
Shock Oil

YS-500A
3y IFA)L #500 X1
Shock Oil

YS-600A
YawvIF4)L #600 X1
Shock Oil

R#EO0DAB
Bag #10 Contents

BM-S812RA
YavoFvyT X4
Shock Cap

YS-A775 (JU—>)
JOYbhYavIRTUVT X2
Front Shock Spring (Green)

W

YAS-675 (&)
JOYbhYavIRTIUVT X2
Front Shock Spring (No painting.)

VN

YS-A1200 (JU—->)
UvPyavo2TUrT X2
Rear Shock Spring (Green)

DS

Z2-S93A
ATUVIhvT &2
Spring Cup 2Ea

3wy Assy
Shock Assembly

vavoFvyIELOND
ERDAHET

Securely tighten the
shock cap.

ZC-C25A
M2x5 Fvv TRIUa1—
SHC Screw

W

YAS-675 (fiEE)

H—Rvy N/ ANITZ
Carpet/Artificial turf

J0YbhvavoRTUVG
Front Shock Spring (No painting)

Dirt

YavIvv I hEDOLDHLIDIEFL
FTHRU LD, BNRDETAIZ
HEWD ERZEMDAHETT .
Slowly push the shock shaft all
the way up, wipe away any

¥—k

IV

YS-A775 (JU—>)
JOYhY3vIRTUVYT X2
Front Shock Spring (Green)

excess oil that has seeped out,
and screw in the bleeder screw.

VAN

YS-A1200 (JU—>)
Vv avoRTUVT
Rear Shock Spring (Green)

FRONT REAR

D

B2-S93
RTVVIhvT
Spring Cup

702 bk 3vT Assy
Front Shock Assembly

Z2-S93A
2avITSAT 4w II\—Y
Shock Plastic Parts

JU—DN—=YEERLEEA.
Shaded parts are not used.

ﬁ
{

|
\J

Q

A

N

&
A

£)

v/
(

I

Uv3 v Assy
Rear Shock Assembly

Allen Key ( 1.5mm )



JOY &YV Y 3y IOERDbRIF

Front & Rear Shock Installation

OFRONT® s
PIVEVavIFvy TR—)b
Aluminum Shock Cap Ball
ZC-N3LA

M3 F440OVF v b
Nylon Nut

70V bk 3vT Assy
Front Shock Assembly

3w IF vy TR—IUEREIICAD>DTVET,
The shock cap ball are included in bag #3.

ZC-BH318A
M3x18 Ry Iy R
BHS Screw

T aee——50;
ZC-BH318A AP P
M3x18 Ry Ay K ;,\5, N —
A O A= =
BHS Screw ,,-_.}Pﬁ'

=L [
2}
=

CDOR—IJTERTD/I\—Y
Parts used on this page

3w IRV My MIR#2 [CADTVET,
The shock mount nut are included in bag #2.

¥Y3wINYIY MY MERE2 [CADTVET, @
The shock mount nut are included in bag #2.

S

S4-008R5BA
YayvINDIY by b X2
Shock Mount Nut

¥V 3y IF vy TR—)UER#3 [CA>TVEFT,
The shock cap ball are included in bag #3.

[HII

YS-8BHA
PIVZYavIFvyvTR—IL X4
Aluminum Shock Cap Ball

(o

DAEICLDTUIBDIEDD T T,

S Mount position is selectable by
A /sz direction of the shock mount nut
SQ ‘ (note direction of the marking)
PIWEYavoFv v TiR—)b

Aluminum Shock Cap Ball
¢ =& A
S4-008R5B . o
%\« YavoRoY oy | KAIEICER
[l Shock Mount Nut Note position
>

\ BHIER Y 3 v 575> Ry b
Q@

ZC-BH318A
M3x18 Ry VAw R x4
BHS Screw
X#10 DS @;;9
Bag #10 Contents ZGC-BH318A ‘
M3x18 Ry Ay R
BHS Screw

ZC-N3LA ‘
M3 F/OVF v k X4 ABLUF (2.0mm)
Nylon Nut Allen Key (2.0mm)



Y —ROED £

Servo Insatllation

$P—Rik—2, =YDV MIR#6 [CAD>TVFET,
The servo horn, servo mount are included in bag #6. R
D%

CDNR—IJTHERTD/I\—Y
Parts used on this page

¥P—k—, B—HRY UV MR #6 [CAD
TVEd,
The servo horn, servo mount are
included in bag #6.
EA3IAITAOTVET,
3 different types included.

Z2-200-3A
P—Rk—>r X3
Servo Horn

Z2-200-3A
P—RIDU bk X2
Servo Mount

¥Ow RIVRSS BR#I ICA>TVET,
The rod ends SS are included in bag #9.

3X8Jv¥v¥— X2 ZC-S36A

Washer M3x6 Dw¥+— X1
Washer

ZC-SS312A

M3x12 v bRIUa1— X1

Set Screw

g

ZC-F38A
M3x8 S+ v v X2
FHS Screw

i

ZC-BH310A
M3x10 REUAY R X1
BHS Screw

Qi

ZC-BH312A
M3x12 RNy R X2
BHS Screw

L#11 ORT
Bag #11 Contents

a
@

Z2-206-8A
Oy RIVRAR=)L8m X1
Ball Stud 8 mm

$Y—REAN\—ZRDOFFDRIICHT. U—ROZ1— MSIVFAEZITO TS,
GELLF7OmREY FOBREHBEEZ CE T L)

Make sure that the servo is centered before attaching the servo saver horn.
(Refer to your radio manual for more information.)

BATZY—RICEDETY—RK—VZBBU TS,
Select the servo saver adapter matching the
servo being used.
YOKOMO / FUTABA | F
SANWA / KO /JR |S/K

Hitec H

< P—ik BEECHAETEL.)
Sold separately.)

Z2-206-8A 2 '
Ow BRIV RAR—)L 8 m )
Ball Stud 8 mm \ S
ZC-S36A Qy N
M3x6 Jwv— Z2-200-3A
Washer Z2-200-3A @ H—RYH Y~
Y—k—> A I3xgoyyo—
Servo Horn

3 Servo Mount
M Washer
M ZC-BH312A
ZC-BH310A R M3x12 Ry Ay R
M3x10 RF AW R BHS Screw
BHS Screw

(5
()

#Ow RIVRSSFR#9 ICADTVEFT,
The rod ends SS are included in bag #9.

Z2-206DM2A
OvRIVERSS

& Ball Cup
~% 7S-8SS312A
M3x12 v bRIYUa1—
Set Screw

&

~ -\)

el

ZC-F38A
M3x8 S5+ v
FHS Screw

ABLYF (2.0mm)
Allen Key ( 2.0mm )



7

Antenna Wire

N FUFHE

ZR-200GA

PITFIA4T

Antenna Tube
M3x4 &y hZXIU 21—

ZC-SS34A
Set Screw _

The electronics tray are included in bag #5.

MANBVAIFR#S [CADTVET,

Z2-118-31A
2 XH KA
Electronics Tray

)

M2x5 BSF v v T

ZC-F25A
FH Screw

#. AE—KJY bO—-5—0ODF1F

Receiver,ESC Installation

=]

=2

Allen Key ( 1.5mm)

)

ZC-203A
Double-Sided Tape
YA XITEDET »
Ay rULET,

Cut to size.

~ mET—7

i

|

Y
SN

il
L

a3y

1z

SEELTL

=
A
= N
\
ﬂmm \ AN
i 8 A \\\YS
g O )R\
ﬂm (.\4 6
=2 S
| & ,,.ovo\o»/.,.,\
NS 2 \s \
ag I\ =4 4
£ S48
o R
a1 /,,\)/,
L2 :
[u]
—
i o
s s
Za
CIO)
o5
B =
ol -
9 d X
R
’
| 3 <X
J ol 8%
< 2| 8+r
e o| ok
NS RN

@)

ZED 13 BERCRD M EZ

—5—

#., AE—R3> ~O

=
Before mounting the receiver and speed controller, use a cleaning

agent to remove any oil or dirt from the mounting surfaces.

JU—F—FTHOPENERER>TH

=

)

CADTVET,

The electronics tray are included

in bag #5.

#5

0)

K{H#13DHRAE
Bag #13 Contents

ZC-203A

M2x5 85+ v v T X3
M3x4 v hAIZYUa1— X1
Set Screw

Double-Sided Tape

FH Screw

(m

Antenna Tube
X MDA R
Z2-118-31A
XA LA X1
Electronics Tray
ZC-F25A
ZC-SS34A
BET—7 X1

P



E—5—0DmbHF

Motor Installation

Fe—5— (BligcmETEL, )
Motor ( Sold Separately. )

2

’ 3X8Dwyv—
Washer
ZC-C38A

M3x8 ¥+ v JRI 11—

SHS Screw

FrOWHFEDLEIF 0.3mMmMBEAI DL KSICEDLEXT,
AIDNZITEDEFVHBULP T KEDHTERTEL,
Ffe, COBBHIRT TR EREDELRD. BEHELED
TeHRAREFBEICT>TLREL,

Adjust the meshing of the gears so that there is
approximately 0.3mm of play in between the teeth. Be
careful, as too much play will cause the gears to strip.
Please adjust the gear mesh carefully, as insufficient
clearance between the teeth will cause excessive gear
noise, as well as causing a drag in the drivetrain.

CDOR—ITERTD/I\—Y
Parts used on this page

EZA VFVvERN—FVOEBICEDETCEELET.

Position the pinion gear so that the teeth line up with the
@ spur gear, then secure it tightly.

KEZFVFVIF 18T ~ 30T FTHEETEFI,.
3X8Tyvyv— X2 Capable of fitting pinion gears from 20T to 30T.
Washer

ZC-C38A
M3x8 F+wvIFRIUa1— X2 ELYF (1.5mm) REBLYF (2.5mm)
SHS Screw @ Allen Key ( 1.5mm ) Allen Key (2.5mm )

18T [ 19T [ 20T [ 21T| 22T | 23T| 24T| 25T| 26T
80T [11.56[10.95[10.40] 9.90] 9.45]| 9.04| 8.67| 8.32| 8.00| 7.70




AFESAY—DWOFIF P H—Xv b/ ANTES
Sway Bar Installation ) Carpet/Artificial turf

5 — MEETIHMERLFE .
Don't use on dirt surface.

<
ZG-20BAHA
2FER—)b
z2-412A 6@ oy
Ow RTY R V< Anti-Roll bar ball
Ball End
ZC-5S33A
ZC-5S38A ! M3x3 £y hZAZU1—@
M3x8 v FZOUJ—D Set Screw
Set Screw 0 (
%
o CiIo ?
5441288 ®2 by NEEDET. @ D
A Assemble 2 sway bar rod. SH Screw Y
Anti-Roll bar ball g

(2

OREAR®

ZC-206AHA
AZER—=IL
Anti-Roll bar ball

&P

zo-412A @
Ov RIVER
e < " Ball End -
CON—UTEAT H/—y) SEd S MG £y 25—
Parts used on this page 7C-8S312A @ Set Screw
M3x12 v hROUa1— I
Set Screw
[ : -
ZC-C212A % l O 72-412RS3A
M2x12 v wTRTUa— X4 \@ — Fs, 2IESAH—¢1.3
SH Screw S4-412BA ‘2 ty I\’a‘:{’ED?fEOO Sway Bar ¢ 1.3
2IER—IL
m Aol bar ball Assemble 2 sway bar rod.
ZC-SS33A
M3x3 v hRZU1— X4
Set Screw @
ZC-SS34A
M3x4 v hXIU1— X2
Set Screw
ZS-SS38A
M3x8 v hRXUUa1— X2
Set Screw
ZC-5S312A - ﬁ
M3x12 v hRZY1— X2 A \
Set Screw (\.\_,N
S (O mima—
(I' (@] J
— — | ‘/‘1{’7'/!’* &\
K#12 DT ‘}«\-"‘.i‘.“i&& -
Bag #12 Contents {({Q”"//’#i'\v‘: A
© \_3;1
Z2-412RS3A
RAFESAH—p1.3 X1
Sway Bar ¢ 1.3
Z2-412A \
OvRIVR X8 / P2 s s—
Ball End 0 Sway Bar Holder
ZC-SS34A ry)
M3x4 v hZTU 21—
Set Screw
ZC-206AHA
RFER—IL X4

Anti-Roll Bar Ball

©0

S4-412BA
ZAFER=IL X4
Anti-Roll Bar Ball

M3x4 tty RATU1—FRIESAH—h HFIEL
AL—XCEK KD ICHABLTLEEL,
Adjust the M3x4 Set Screws to remove any play,
but allow the sway bar to swivel smoothly.
RAELVF (1.5mm)
@ Allen Key ( 1.5mm)



Battery Installation

>

{
8 &L
uv : ,///f“\-gV\_\ \.\PW,
et

e+

Tl
(G >SN N /ﬂw‘.\
SR ~TRNL ) \.‘\.E

>
=
&

g
e
Pyl
< r
%\\\.iﬂ » h.m ..ﬂl_
b L Kadp ; -
A ~— /. i ;
=Y/ :J %
&

Compatible with 1S-size shorty Li-Po packs

:E
1 LA X -a—K~Li-Pol

Y [[e
i

K&

Ol S



F4 P DEE. MO

Mounting Tires, Wheel Installation

FAVDTA REHLD, KA )LEDIRE ICHRREEERZ
MUAH, @A RZEEELE T,
Pull the sidewall of the tire slightly away form the
rim and apply CA(Cyanoacrylate) glue in between
the tire bead and rim.
FAVICAVFT—ARYIZRUAH. T4 TDY TZERAIVDBEICEDAHET
Place the tire insert into the tire, and tire onto the weel.

BRR AR
RIECHRTEL.)
CA(Cyanoacrylate) glue
sold separately.

KA1A=L
Wheel
Y AVF—AKRVY
Tire Insert

KIALV, AVF—RARVY, RA—IVEHBLTHBbFHA %
AECHAELREEL,
Tire and insert, wheels ( Sold separately )

B4-827A / B4-827WA
U mA—IL
Rear Wheel

iA=L BIEETHRTEL.)
Wheel (Sold separately.)
B2-821HYA / B2-82 1THWA
70V hikA =)L

Front Wheel

@\
®BM-N4SA/ZC—N4FBKA
M4 EL—YavFy b
Serrated flange nut
OSHRAIBEIRICEAELE T . @
Secure each side in the same manner.

CDR—ITERTD/I\—Y
Parts used on this page

R#I3 DT
Bag #13 Contents

7 N\
Q /

BM-N4SA/ZC-N4FBKA
M4 EL—r 3y bk X4

Serrated flange nut @




RTFa. 9A422TDAY b
Body and Wing Cutting

MIRT A HIRIFASTANEREDETT %
YZ2 RT 1Ay MIlELTBRLEEL,
The bundled car body shell is different from the illustration.

Ny hSA2IT8>THY RULET,
Cut along the cutting line.

MRT 4 ZHY NTDRIE. DY hSAVEBRBBDIEH IV T DRETY v —EGDOBTRIBLIEDSHY LTS ¥
Please pay attention to the cutting line in the front and rear of body as there are different cutting lines between LC gear box and LD gear box.

LD FviRw o ZERRKIEHY b
SAVEKDEIATHY RUET,
More cutting in front for LD
gear box.

LC Fv iRy I A ERIFIEAY b
SAVTHY bULET,
LC gear box cut line.

MIRT A EV v —YVRFRAN—FVEEEEE UTEBH LT EE L%
Fit the body and chassis with the spar gear as a reference.

CDOR—ITERTD/I\—Y
Parts used on this page

MYV NIy p—R#1 [CADTVFET,
The mount washer are included in bag #1.

Z2-001W3A
RN
Mount Washer

ZC-F312A
M3x12 U5+ v v @
ﬁFHS Screw
|
|

% AN IOV koA VY
Front wing
Z2-001W3A
IUVRDyyv— X1
WMount Washer . apt [—
) M3x12 EREHHTCEICT v M N b

(1:1] IS P—TERLTIREL,

Please fix the nut with pliers
IDﬁmmmlm when tightening M3xM12.
ZC-F312A Wis
M3x12 BSER x2
FH Screw ) - R B
70.107FWA M3F1Ov+v b

YZ-2 70V kD45 X1

YZ-2 Front Wing

Z2-DTM2BA

YZ-2 F2RF« X1

YZ-2 F2 Body

ZS-GWBN
cLBLATO—-RDIVT-F70—-F 1
OFF ROAD Wing Narrow 1Ea

KR#13ORTE

ylon Nut

JOvkoavy
Front wing

Bag #13 Contents

G [

*MRTFAMIDOBTTHT7 AT
Hw BCE YT-CS2A Hhig/\ U =@1200
J\BIFICIF YT-BRBA T« U—<—@1600
Recommended items for preparing the body

ZC-N3LA YT-CS2A Curved Scissors for cutting
Mj()’;’fl\l‘at’*" b x2 YT-BRBA Body Reamer for opening holes




Painting the body & Body and Wing Installation

QORT 1 DER

T« OAR (BEmE) ZHEERITHRDCRIVZZVRLET, HPPLRIUNMIELTVDE. BREDIDNODBERELED FITDTHTFEH>TLEEL, HFEIEKDZE
UohbEE->TLEE L,

BRI DAICTA Y RERZBRUVEVKSRT A BANSYRAF Y ITY— 2D FE T, ZOBRICYAFVITY—MRT 1 [CEBLTCOREVEICUHDRERICEDDTERL
TLIEEL,

FRERY D—RRA NER NI SRAS—ATU—1EE) ZERALTLLREEV. RTU—2RE 1ETEED UTULFES EBEDENED. BOLASHTESDDT. 2&IC
BLEOTENML2~BEICHIFTEEITDHRIICLTLLEEL,

MIRT 4 REDREY — MIBREICHDTRSICLTLEE L,

@ Painting the body

Wash the inside of the body with luke warm water and a mild soap or detergent (such as liquid dishwashing soap) prior to painting. Oil residue or dust
will prevent the paint from adhering to the painting surface, and possibly cause the paint to peel later on. After washing, thoroughly dry the body to
allow the paint to adhere properly.

Before painting, apply the pre-cut masking decals to the window and light areas on the inside of the body. Press down the edges of the masking tape
to prevent paint from seeping through.

Use a spray paint formulated for use on polycarbonate bodies (such as Pactra brand spray paint). Spray several light coats, as evenly as possible. For
best results, allow each coat to dry before spraying the next coat. Avoid spraying thick, heavy coats. This may cause the paint to run, preventing the
paint from looking uniform in color.

Remove the outer protective film from the body after painting has been completed.

@7 H—ILDEED TS

c KT« REIDFREY— MEIDLTHSTVET,

OFh—ILZERO—REICTIDIREFT,

QEHDHEDHFZL LAY NLTTFA—ILZBBICEDEET .

OMIBNRE D IEBA LT OAMRZRD UEH BB FNIEVKL S ICBE O TVEF T,

T A=V EDRICERZELMIADN L TLE S ETADA D Y TDRERAICKEDFET,

@ Applying the decals

@ Include the decal backing when cutting out the decals.

@ Remove a small piece of backing from one corner of the decal. Position the decal and press the unbacked portion onto the body.
® Once in position, slowly remove the remaining backing from the decal, and slowly press the decal onto the body.
¥ Applying the decals with the backing completely removed may cause bubbles and/or wrinkles to form.

MIRT A HRIEATANERBEDFT %

T 1 BEGIE UL TSERIES L,
The bundled car body shell is different from the illustration.
This is an example of body installation.

HBEULTH BT A—ILZEEEDFT %
Apply the decals after painting.

Velcro Tape
RIvITF—=TIFH5IC

Ay FUTRALEY. /
Cut the Velcro tape igf
half before using.

OZMEICHEKRICRT « RRIICED F T . @
For the opposite side, apply in the same
manner to the inside of the body.

ZC-105
NIvoTF—T
Velcro Tape

XIvoF—T
Velcro Tape

CDNR—IJTHERTB/I\—Y
Parts used on this page

Z2-DTM2BA
YRAFVIV—h
Masking Decal
ZC-OFFD
TH=IL X1
Decal

ZC-105A
YIvITF—T X&F 1
Velcro Tape (One of each.) @



SUPER OFF-ROAD S0O1.0 Exploded View

ZC-FH312A
ZC-BH315A

Z2.017-3A 7*\./
ZC-N3PA © ZC-N3LA
()
YS-8BHA 26.537A = @
ZC-N3LA
@ﬁ @
Om)

ZC-F310A

Z2-412F3A
ZC-SS33A

ZC-BH24A \/

Z2-206-8A
ZC-A3610BA ﬁ Z2-206-8A ZC-20BAHA e
Z2.300FUSA & Z2412A - @

ZC-SS38A /‘

L ; ZC-A3610BA
s

S4-412BA \O @
Z2-201BB3A
BB-730-4A 42
Z2-206-8A
ZC-N3P3A
Z2-201BA3A

Z2-201P3A

ZC-A3620BA

D=0)

Z2-206-8A | D=

ZC-BH312A

< ZC-A3610BA

Z4-201CLCA

Z2-300FLAA

ZC-BH318A

Z2-008F3A
Z2-009F3A

Z2-001B3A
ZC-F318A Q 75.506-8A

Z2-413H3A
ZC-BH314A

ZC-BH36-A
BB-105-2A
ZC-A3610BA
ZC-A3615BA
Z2-414A

ZC-F310A

ZC-BH24A

Z2-200-3A
Z2-118-31A

ZC-S37A

ZC-BH312A ‘

Z2-206-8A Z0-FO5A
ZC-S36A )
ZC-BH310A E

Z2-206DM2A 3

ZS-SS312A
Z2-206DM2A /é g

9 Z2-200-3A
ZC-S37A
ZC-BH312A

Z2-200-3A

Z2-118-31A

ZC-F38A

BM-S812RA

ZC-C25A

72-8162A (F) 5
zosieaea 2D
72-5182A (R)
72-81722A
S4-82STA (F)
S4-S2MTA (R)

Z2-S4l1A

Z2-002CA

S4-S48A (F)
S4-S4MA (R)

Z2-S3A

S4-S3XA

SD-TB48NA

Z2-206DM2A

Z2-206-6A

é ZC-BH38-A

ZC-BH312A

ZC-BH2BA
Z2-413H3A
Z2-4158S10A

YAS-675 (F)
YS-A-775
YS-A1200 (R)

Z2-S4l1A

R

Z2-S93A

BM-NaFa  Z2SEMA @
ZC-N4FBKA =
Z2-87TA S
P

ZC-C25NA

B2-010FHA
BB-105-2A
SP-011HA




B2-501GSA
Z2-503GH2A

ZC-F310A

Z2-001W3A

0%

B2-503GMA

/ BD-500G0OA

L
Z2-670SA S

B2-670PA ZC-BH28TPA
B2-670CA YS-8BHA 5
i ZC-N3PA

Z2-SG8OSDA

ZC-BH318A
B2-670CA
B2-670PA

ZC-BH312A Z2-018-5A

ZC-F38A ZC-F28TPHA ZC-BH38-A

Z2-118-31A

ZC-BH310A
Z2-302TLCA

Z2-302CTA

BM-4818 ~ 30A 72-303IA
ZC-C38A @
ZC-S37A
ZC-BH38-A
BB-1510A
Z2-302CTA
Z2-302TLCA

BB-105-2A

ZC-BH38-A

%
ZC-F38A G

ZC-F310A

ZC-BH38-A

Z2-206-12A
ZC-A3630BA

Z2-30RUMWA

Z2-412R3A

ZC-SS33A -~

ZC-206AHA - &

22-412A /
ZC-SS38A _—~
S4-412BA %

Z2-300BSA

Z2-009S35A

Z2-009R35A

Z2-206DM2A

SD-TB52NA

ZC-F310A ﬁ
Z2-009R3A Z2-206DM2A
AQA__ 7C-BH24A
Z2-206-6A

<\\
o SN ZC-A3610BA
AN
ZC-BH318A
B4-827WA . Z2-S7TA ZC-S550A
ZC-BH24A

ZC-A3605BA

) Z2-415RDCA
ZC-BH315A
BB-105-2A

B2-821HWA
B2-821HYA

ZC-C25NA

ﬁ SD-011A
ZC-N4FBKA

BB-135-2A

SP-011HA
B4-011FA



PARTS LIST

surer off-koaD SO 1 . O

8 E B A& & DTM3/CAL3
Z2200-8A  SIRILHSYS  Y—fih—y B 7OV~ ¥1.958
Z2.201BA3A DTM3/CAL3 A L/IRNILSSYS (PILSH) ¥3443 ©
72-201BB3A DTM3/CAL3 fl NILSSY 5 R—2 (FIL=H) ¥2233 @
. Z2-201CL3A DTM3/CAL3 A t¥5—Uvs (FILSH) ¥2420 @
Fvb Z4-201CLC  YZ-AR v9— UVD n5— ¥308 @
y A=\—=#TJ0-K 1.0 2WD F#T70—FA—Fv i 72-201P3A  DTM3/CAL3 A RF7UYI NLUSVY KA~ ¥539 @
SORO10 (5 | h—my b ATEHEN ¥71.280
72-203AA  YZ-2F FILIE B—RYOY ~ ¥2849 %
YZ2T/YZ 27
Z2-001B3A  YZ-2 A 70Y h& U J{/(— ¥627 @  Z220423A 5 —w 5 5mm Y—iih— (23T $v0 /KO) ¥1716 %
Z2-001W3A YZ-2f 7OV R/ UT 94Y5 ¥9U K ¥990 @ YZeT/NZ2 B
22-20425A 30 = m V5 5mm H—itk—> (25T 74/%) ¥1716 &
YZ-2CAL3 A \— K XA Y Yo—% Yzo/NZ AR
22:002CA  (ji s 5y yTa—2/H) ¥11143 @ Z2-206DM2A |h ' 5'5mm K—ILTV K £+ v (20 @) ¥935 @
YZ-2DTM3 i )\— K XA Y Yo=Y (Ya—h) o YZ-2/YZ-4F HD ¢ 5.5mm O KT K K—Ib
zooozoa AV ¥11143  *  z2eosea (SELESR ARG S ¥594 @
YZ-2CAL3.1 B \— K XA Yo—% g YZ-2/YZ- 4B HD ¢ 5.5mm Ov KI R K-l
zeoozcaia [FEGNSI AL ¥11143 % za20s8A  (Gout R O ¥594 @
YZ-2DTM3.1 B \— K XA Yo—% P YZ-2/YZ-4F HD ¢ 55mm Oy KT K K—JL
ze.002031A [ZEDTNG) RS ¥11143 % z2eoe-loa [FEUTSE MO S ¥594 @
YZ-2/YZ-4F HD ¢ 5.5mm Oy KT K K—Ib
ze20612A Y22 ¥594 @
72-002BTA  B-YZ2TH 7OV JULY Aw R ¥869 @ (V8 12mm/4 B )
Z0-300FBA  YZ-2f 7Ok JL—2 ¥1485 @
YZ-2 DTM3.1/CAL3.1
22002SSIA (kK JU—h wBH YDV 1) ¥ezoe Z2.300FLAA Y22 DTM3.1 /3 . ¥2475 @
Z2-002MTCA YZ-2T/DTM3/CAL3 I 5577 1 R %71 kLA ¥1364 % 7IVER T0Y - 07 YAk (O/Up +1mm)
YZ-2DTM3.1
YZ-2T/DTM3/CAL3 A -
Z2-002RWTA 77 0520 2 TR 2 g ¥1617  x  Z2800FLSA Zx”)im J0v k07 42Y5Y K (O/Up +1mm) ¥2475 %
! N P ~ 77w, C—_ 7 — ~
75.300UA (Yé?;;)j_é{ii)jl:uh; = TP—=L XTIV ¥748 *
DTM3/CAL3f 547 "B’ J0Y kYR 7—L T e -
zooosran MY A2 ¥eol @ A Yz2m FIER TOY R Py/i—F—L XDV~ w112 %
DTM3/CAL3 A 17 “B" S3./LDUYT YR 7—L O ——
Z2-008R3A (55 930/ 10 35EY) Y01 % zesoorusa YERYVSZRTNAR IOYETYIT A ¥2200 @
YZ-4SF2 B L5/LD U HR7—L (947 B)
S4.008R5BA YZ 2 L ¥1023 @ DTM3/CAL3 il U 7w /\—F—LTDY k
©5—¢ 30/ (Y F—¢ 35 . :
(P95—¢ 30/ 1¥F—0 ) za-30RuMwA (S S ¥2211 %
R - ) DTM3/CAL3
zooogran  PIMICALSM TOY R FOIm YA TmAEY vags @  ZPB00BSA Gz en R Twva (9354vF—EVA) ¥1.243 @
. DTM3/CAL3
zeooomaa DTMICALSR Vv 79592 7-LEY vags @  ZEB00RFHA o RuY N [EIE] (A RO S4T) ¥2s354
. . ) DTM3/CAL3
z2.000R35A DY LR VY AYTm YR T oL EY voos @  Z2BO00RRHA o g2 SoU R &M] (\r YOk 5147) ¥2354
: ; . . Z2-300RFTA  YZ-2TH 7ILE® UT 5AYS  (#1fl) ¥2299 @
5AYF—E R—H—/3
Z2.009835A E’JfgCALS A o35 AYF—EVR AN—T—/ VL (& ¥528 @  72300RFSA YZ2T/YZ2F R7—ILE Ut 9DV~ (Fifl) ¥2706 %
oy Z2-300RRAA YZ- 2V U—XM VS8 U 2T ~ (%f) ¥2299 @
Zo.010FAA  YZ2ZU—AR ¥847 % .
LSBT0V RPHRI U\—EPLTAR) so.300Ra1a YZ2DTM3.1/CALB f UT7 v /=R DIU K/ vioss e
O— =RV — F Ty I 2T TH— N :
Z2-01068A YZ2 YU—ZM 1=/\—tL Y7k (68mm K—>) ¥3465  k  z2300AMA | LEDTMAB UL >3y HI=mILoa ¥1056
= = =T
zeo10888A (557 1J05§’E [P e 68.0mm ¥770 % 72.302TA  YZ2T/YZ2 R LD % KwoR (5— NEER) ¥1221 @
7201069  YZ-2 YU—XE A=/—H)L Y7 ~ (69mm K—>/) ¥3080 @  72.302TLCA {7232_2\225 FA'-I%’;‘; Ry o2 ¥1221 @
2 ) — —J)\— —>
ze.0l0698 Y22 YU—AM A== K-> (69.0mm) ves2 @ YZTR #¥ RyoRFvyT/
(22-01069 /) Z8:802CTA  plog s vaussI—2R—t— ¥11z2 e
70.01080Ma YZ2/A/DTME UT PO XPUVY no— va73 T ob=m vos3 @
oA GROM &) 72:3031A  YZ2 R FARS— Vv Ik (FILEH
< — =5y W, <
Z2-010RAMA YZ-2/4/DTM f U P2 AL (Z2-415RDM B ) ¥682 @  zogogTasa SR ZUCAR TR byTV T h ¥1.716 @
. TR R j (5D . ¥891 ;
vt ;;‘fﬁf:;’(‘;}g’;ﬁ"}%g 5 9 ool o Z2Q03TADA YZ2R PIIH hvT YT (SALINITR) ¥1.837 %
e k : Z2-304TA  YZ2TH FILS® E—5— IHU N ¥2728 @
Z2011R6A  YZ-2F 6mm UT AL AT ¥1221 X e
Z2-011R8TA B-YZ2T A 8mm U+ kAL )\ T ¥1,342 % Z2412F3A SO AP S — by k (6FA) ¥2453 @
g YZ-2RHCGH® 7OV 3wy 50— YZ-2DTM3/CAL3 A
zeo17 (75v k Y2T7—LA) Y1920 KX zeareRsA LU0 [ ast £y @Aty ) ¥36%6 @
70.0176A  YZ2RCGRIOVEY3vy 50— ¥1617 % Z2-412A YZ-2/4 YU—ZF AFER Ov RIVR ¥528 @
(A Y27 —LA) YZ-2 DTM3.1/CAL3.1 f
70.017.3a DIM3/CALBRCGR A7 —LF Y3y 57— viass @ CEAIMBA L o1 CxruT Ty v (e3EY \—RE1T) ¥eso e
(¥3v IR 3mII) YZ-2 DTM3.1/CAL3.1 f
z20182  YZ2RCGMUY Y3vY ¥9— ¥2088 Kk Z241363A GG T/ Tyyg (93K H5T A MY ¥1485
g ¥ DTM3/CAL3A CGH® U¥ ¥y3vy 49— 72-414A YZ-2 VY vy b ¥748
2201857 Ggp s 5y SEITR 3mm HY) ¥22s3 @ DTMSCT\LS P e
Z2-DTM2BA  YZ-2/DTM2 i YZ-2 F2 KT « (RRF V1) ¥2728 @  Z24ISSH3A S oSl 5 Snus LR (J\— k1T ¥594 @
YZ-2/DTMW F YZ-2 F2 51 RO A R KT ¢
Z2.DTMWBA ) ¥2728 % . DTM3/CAL3
(RR*VIfH) Z2-415683A 22505 S0y LR (55774 ha) ¥1056 K
YZ2/CAL2 i YZ-2 S2 5 FOTA k K7+
Z2-DTMBLA s ¥2,728 % y DTM3/CAL3 A
(RRFIH) _ Z2415RDCA ) S p U7/ Fyuvs (0 3EY) (N—KS1T) ¥10%6 @
Z2-DTM2WA  YZ-2/DTM2F I70S- 54T VY D127 ¥1364 ok  70.415RS2A YZ2 YU—XA UP\TEvUF (¢ 3EY) (PILIH) ¥8910 *
Zo.CAL2WA YZ-2/CAL2 LMR27 UT (5 ¥1364 % DTM3/CALS
72.415S10A C . = ¥176 @
JooTMa WA YZ2DTM3.1 A via85 F/R\J* v UFPE AX—Y— (1.0mm & 108A)
FARD A HUTSYR 7in oA 5 ' VZ-2CAF
Z2.DTMFWA  YZ-2/DTMW /@ YZ-2 0%k 9422 50— ¥1364 K Z2AISSAA S0 50wy Tu— (95T 74 M) ¥ove
ZoDTMWA  YZ-2/DTM R YZ-2 S2 7« T7O9A 5 ¥1364 % YZ-2DT &
oron Y22 YU—ZR vosos % HSSAPA 23705 J0v5 JU—h (55774 b vere
- JOVR DAY - PSR IOV R Y ' YZ-2TF CG®RF7UYY JOvs T—h
roqe zearstosa (LT CORAC ¥1.144 %
zo-107FwWA Y22 YU—ZR ¥847 @ (©.5mm vh)
IOV 94T (T4 K/ FO-&1BN) soarsTi0n YZ2TR COEAFFUYY JOv TL—h vi144 @
25118314 YZ2DTM3.1/CAL3.1 A ¥2079 @ (1.0mm #T7Ey k) '
Ry FU—RS—/ STF A/ R S—F P11 — : Z2-500MG3A YZ-2 YU—ZF 45l £7 77 Fv ~ ¥4455 @
Z2-118FSA  YZ-2f )\w7 U—f T4 —Ly—h ( 3MEE5HA) ¥451 @  z2B500A  YZ-2CA/YZ2DT/YZ-4R K—Ilb 57 Fv k ¥4708 ®

HROHERUMKE. PEREEIIHENSHDET. ZRMBFHRIGEME BERE) ([CDOE. RFEMBIEFRCTTHEI TSV,



YZ-2CA/YZ-2DT/YZ-4 R

YD-2/YZ-2/YZ4SF2

Z2B03A  ppagEaT —)l ¥ £ ¥495 @ Y2503GPHA L =omimmem )\ — RALEPRY b ¥1.384 %
Z2-503I1A YZ-2 @ 7A RS5— %+ ¥528 @ B2-506A 5T RSATUVY (2HA) ¥495 @
Z2-503ICA  YZ-2CAF 3G 71 R5— %¥ ¥528 @ B2-508TSA MR/RS 7R THv h/ 57 ATUVY ¥869 @
72-503GH2A YZ2 B #VFJH F 75— (XBR) ¥869 @ B2-670CA  AUw/{— J{y K (2#A) ¥792 @
Yz-2 YU—ZA B2-670PA  AUw/{— FL—h (28A) ¥1364 @
Z2-803GHCA %) = 055 r—2f v v T \—RPILRA R ¥1584 %
YZ2YU—=XB AUyIN=RTUVT/Fv i/ hS5— B-MAX2 B H12 7OV ~ —
72-670SA ¥440 @ ! kw1 (AIO—)
(Z2-303TA3 fEA) B2-82THYA (H12mm 68\TH) ¥495 *
Z2-670HDA  YZ-2R HALU ~ RN— % \T ¥1837 % ¥ <
YZ-2/B-MAX2 F B2-82THWA ?H'\{Ié?éﬁwﬁ% %1; \27%5/ ROV RITR) ¥485
72-670VPA ' & xR’ . ¥1463 %
RNYFLALTY R AUvI\—Tb—b |
B4-827A B-MAX4 I ¥495 %
2o.5669sDA Y22 ¥627 % U¥ kA )b (4 TO— /H12mm 6 @&/\TH)
69T Z/\—F ( BENULER) (RUYIN—=/FALT ) B-MAX4 I
B4-827WA A . ¥495 %
205670508 Y22 ¥627 % U¥ KA b (RTA ~/H12mm 6 BA\TA)
72T RI\—F¥ (BEREEE) (RUwI\—/F1LTb)
Yz-2F o e
Z2-5G80SDA - . e ¥627 @ BM-508 FT FIvRITIFY b ¥308 @
e ngz :U\"X:; (:31/\5? .j \( :; '; Jl\j / g;u;; ) s e BM-S812RA  HiiE® "TwoR” ¥Yavs FvvJ 2EN) ¥643 @
: 2R X838 ¥avy OUYTHvy T (OUZIH) B2-S812AA  FILIH TvsR’ Y3vs FruT ¥1.144 %
Z2-S4AJA  YZ2R X33 Yaws FIvARFvh ¥561 @ =X 3954 p 9T KU
Z72-S4I1A YZ-2 f “X33" Yawy AVF— AX—Y— (1 0f@N) ¥374 % B2-SB12ADA (o7 s 1~ (BEALRS U 1—4K) ¥374 %
75.S413A Y%)—(%/é{,zu—lfm“/g“éﬁ AV — AN—Y— ¥374 @ BM-S152A "X’ ¥awd EXRY (ISvo 0 15 2fERN) ¥594 %
R e BM-S162A  "X" Y3y EANY (IS5 016 2fEN) ¥495 %
72-S6MA (S/-M/Lb‘»r;(iﬁ Y3VILIE IoATAY ¥726 @ BM-S172A  “X" Y3ws EXRY (RIS~ 0 1.7 2M@N) ¥495 %
YZoT R BM-S143A  “X" Y3ws EXRY(TSvo0 1. 4x 3ER) ¥495 %
Z2-87TA FILEM Y3vs TVR K=l (\—K /BB 6.8) ¥ela @
Z2-S8TA YZ2TH Yavs I9ovhkFwhk ¥990 * Y2-303IGA IS5T7AMETARS—Y v T~ (2EN) ¥935 *
YZ-2/4 ¥ U—XH g EvIiRy vavIA
ZB89BA 5505 I5RF 4w =Y (X33 Yavsm) ¥1089 @ YASE7S  SUNIIULT (I5vo) ATE/ N~y R ¥748 @
27 - - om S TeT
sosigon  YZR/AYU—ZA N voos @ YSATE0 70Y R ATUYS (FU2Y) F5DYK ¥748 %
X¥3vs EXRY (¢ 1.6272.0mm) YS-A775 IOV RTUVG (HU—V) A—LSTVR ¥748 @
YZ-2/4 YU— XA YS-A800 IOV K RTUVG (EVD) F—LSDUR ¥748 %
72-8172A eI TR . ¥594 %
X>av7 EXh (017 27X20mm) YSAB50  TOYkRFUVY (LK) F—ILS9VK ¥748 %
zesigen  [SEAZUAR (61827 20mm) ¥594 @  YSA875 IOV R RTUVT ((I0—) F—ILSDVE ¥748 *
T : : YS-A900 JO0Y b RFUYY (d—VR) #—L3DU K ¥748 x
zo.s1622A 1L /AYU—AA ¥504 @ § \ Uom (A9 S
Xvaws ERRY (¢ 1.6 277 2.2mm) YS-A1175 Uv RTUVT (ALVY) A—ILSTUR ¥748 *
YZ-2/4 9\ — %5 YS-A1200  U¥ RTUVY (JU—) A—ILSDYR ¥748 @
ZBS1722A 'y 2ws R RY (1.7 278 2.2mm) ¥584 @
RP-0880A  RP WJLRS JOY K ZTUVY (ALY )N F— ) ¥968
s4.303p1a YZASFR ZUv/—R F4 Y TL—h ¥a91 RP-088GA  RP WJLRS 7OV K ZTUVH (JU—V ) (F— ) ¥968  *
(N\=FTIRA+) RP-088RA  RP DJLRS JOYV K ZTUVY (L R)(F— M) ¥968 %
YZ-4SF B AU w/)\—f 799— TL—h S S50 <
S4-3030PA ! ¥1463 K ! 2/4WD/ RSy DILRS JOY K ZATUVY
(N\=E7IRA ) RP-108BKA - (J545) (095 N—kYUZ) ¥1.086
. YZ-4SFH 2/4WD/ hSvH DILRS 7OV~ RTUVS
S4-412BA ZFE R—=IL (¢ 2.0mm i) (\—R Z)LIA ) ¥451 o RP-103PUA (S—TIV) (OVY - I\—RYU—=X) ¥1,056 *
YZ-4SF2 F = S >0s S5
S4-415RLA o & ¥1,584 [ 2/4WD/ hSwvo D)LNS JOY KN ATUVY
yvy 79/_'1\ (s4-4_1 5R/Z2-415RDC F) RP-108BRA  550y) (94 - \—kSUZX) ¥1056  *x
S4-5006M  SF2f #7570 XY7F YA Fv k(6 16mm ¥ LA) ¥715 @  RP0BYOA  RPUILRS UT ZTUVH (FLYY)(5—FA) ¥968 X
S4S15A  YZ4SF2A JOY M X30" ¥3vs Byb ¥6.930 @  RP.08IGA  RPDILKS Ut RTUVY (JU—)(F— ) ¥968
sasiva (G EDIMe O S s ek ¥6930 @  RPOBIRA  RP LIRS UT ZTUVY (Ly K)(5—hA) ¥968
e 2/4WD/ F5v4 BILRS Ut RTUVY (TS5 D)
S4-S1LA YZ-4SF2 i U¥" X30" Yavs tw k ¥6930 %  RP-OBSBKA (T ST N M ¥1.122 %
54-828A YZ-4SF2 B 7OV N X30" Y3vovvIh ¥847 2/4WD/ RS9 5 PILRS Ut RTUVT (Ji—Tb)
S4.52MA YZ-2DTM3/CAL3 F . RP-089PUA "5\ m Sy s - —xw NE) ¥1,122 %
U¥ ¥3—K X30" YyawIvyvIh
S4-52LA YZ-ASF2 B Uv "X30" ¥av oy vk ¥847 X% RP085250A RP UILRS Y3ws FAIL (#25) ¥968
YZ-4SF2 F S
54-82STA N o ¥1485 @ RP-085275A RP “ILRS Yavy FAIL (#27.5) ¥968 %
32']2/D';M§8AL; ;Jaij b(Fo¥a—F) RP-085300A RP “ILhS ¥3vs FAIL (#30) ¥968 %
saseMTA ) e s s v sy ek (F Y1) ¥1837 @ RP-085325A RP 9IRS Yavy FAIL (#32.5) ¥968  *
YZ-45F2 RP-085350A RP 9IRS Y3y ZAJL (#35) ¥968  *
S4B2LTA |y X30" v3wsy v TR (FHva—) ¥1837 % Rp0gE375A RPDILNS Y3 vs AAIL (#37.5) ¥oB8  *
64.545A YZ-4SF2 B 7OV N X30" YavomT+ ¥1045 ® RP-085400A RP WJURS ¥3ws FAJL (#40) ¥968 %
(S4-83X/S4-S4C ) ' RP-085425A RP WJLRS Y3ws 4L (#42.5) ¥068
YZ2DTM3/CAL3 B RP-085450A RP 9JLRS Yavsd AL (#45) ¥068  *
SESAMA e enegy A ¥1045 @ 350855004 RP 9ILRS Y395 FAL (#50) ¥968 %
YZ-4SF2 B U¥ “X30" Y3 woRF+
S4-54LA (84-83X/S4-84C A ) - ¥1.045 X RP-UTGA RP 9IRS RSAN/YaAUhTUZR ¥1221 %
S4-S3XA YZ-4SF2 F§ “X30" Y3 w2/ X U (3.0mm) ¥572 @
S4-S4CA YZ-4SF2 f§ “X30" YavohS— (REES2EA) ¥594 @ BB-730-4A ¢ 3X¢ 7 X 3mmAFUVYT (4{EN) ¥990 @
S4-010TPCA "C-clip" A=/\—H LA Va1 Y hEY ¥473 ® BB-105-2A ¢ 5X¢ 10 X7UVYI ¥561 [
SP-011HA RAIWINT EY (I\—REAT 4FN) ¥528 ® BB-1050HA H.D.¢5X¢ 107UV (EMEEYAT) ¥814 *
$5X0 13 X AmmARFUVY (2{HA)
BB-135-2A ¥561 @
B2-009BFA 7OV AYF— YAF—L EY ¥473 @ BM-415ROS/R10 M _
EMAXZ BB-1510A ¢ 10X 15 "XFPUVY 2{EA ¥748 @
B2-010FHA 115505 L 7421 (H12mm 6&ATH) ¥584 @ BEg5AA 95 x08FIIYF—ENTUVY (4fEN) ¥1.221 @
B2-300FL JOYV K YRARYY N (RFVH—R/F0O—) Hifgh ¥528 % CS-BGA 3ITE IS5y JUR (RSA MR—IVA) ¥594 %
B2-501MRA  MR/RS iK—ILF 7 Y31V h L /R ¥1617 @ CS-DGA 33E FTIUR (FIR—IVA) ¥594 %
B2-501GSA  MR/RS £VF7M RS54 7 hv T (RF4—JLH) ¥1221 @ CS-SLGA Y=L VR (QUVT/HARTy bA) ¥1067 x
B2-501GGA MR/RS £vFTH AZX~7 vk ¥o53 ® ZC-TB45C 45 mm FYVE H—2INvI)L (2FAN) ¥1,364 *
BD-7/BD-5 B SD-TB46NA 45 mm #—2/)\vZ)U (&3 4mm 24 A) ¥374 *
BD-500G0A  +po25m 0" Uy (YUY 4EN) ¥253 @ S 0TBasC  4Bmm FHVE S—itwll (2FA) ¥1364 %
BD/B-MAX /& SD-TB48NA 48 mm 5—>/\y &)L (il 4mm 27FA) ¥374 @
BD-500GA o /SMARE. N ¥638  *
TZIWERFPFT VeI b (18Y ~ 2FA) ZC-TB52C  52mm FHVE 5—2/Cw I)L (2AR) ¥1463 %
B2-503GMA  FFF TR X&)l RNILEF By k ¥1485 @

HEOLERUMEE. FERLEEIIHANDDET . JRMHEHFLNGEEE BHA) ([CDOE, REMGIIERECTTHERTEL.



SD-TB52NA 52mm #—\w )L 8 4mm 24 A) ¥374 [ ]
YZ-2DTM3.1/CAL3.1

Z2TBS3IA  Zoom 5 )ty ol By k(1 8% 6 A/ LYF) ¥a334 K

BM-T16A A IF—=RARIY ¥814 *

ZC-T186MA F7O0—-RBAAVF—RARIY (EF47L) ¥473 *
AJFv R Eo 12mO Uy

YS-7AB (G0 TvoR5 3y /) ¥3ls @

YS-8BHA  FILEE Y3voFpyT Kol (\— RO— b 4EA) ¥726 @
M2x5mm T35y Ay R VY k 2oUa—

ZC-F25A ZESN) ¥231 [ )

ZCBH24A M2 x4mm KFYAw K 25U a— (10EA) ¥a74 @
EREEIF 5 VB RS~y K 250 2—

RP-110-04A (M4 x 4mm 4 &) ¥693 *

ZCBH2BA M2 x 6mm KFYAY K 25U 1— (10EA) ¥a74 @

201058 BEARIvIF—T )
ISR 55T

ZG-204317A 3 9mm H—fih—v (23T RTS54 ¥ ) (BT /KO ) ¥1.716 %
FLEM 55T

20-204320A 500y fik— (23T RF54 Y )($¥D /KO A) ¥1716
T8 55T

ZC-204517A 1 7mm H—stik— (23T RISV ) F5IE) ¥1.718 - %
TSR 55T

2C-204520A  50mm y—fifi— (23T 2T51 2 )( I5IU) ¥171e %

ZC-206AHA  PIL=H PYFO—Ib/— K=l U\— K 2 A ¥528 @

ZC-BH2BTPA M2X8 K& ~Ay K 9 EYS (1.5mm *<Em) vase @
FIL=H

ZONAFLTA G k@IS F v NEE (L— M 4EA) ¥847 ok
¢ 5.0mm AFYLRA AR—Y—Y L

ZG-8508A (05 0.1 0.omm E) ¥561

ZC-S520A YZ-4H ¢5.0x97.0x0.2mm VA (BHA) ¥154 *

ZC-S550A  $5.0x¢7.0x0.5mm YL (BKA) ¥is7 @

ZC-S100SA ¢ 10. Omm AX—H—</4 (0.05 0.1 0.2mm &) ¥s61 @

ZC-S40A ¢ 4. Omm AX—F—Y 4 (0.13 0.25 0.5mm E) va73 @

ZC837A  UVHROYRAR—H— (@ X 7 DvTp—) Yize e

2CYZ-2A  YZ2 Fhly—h ¥594 @

Z2-505TA  3/32 50> UR—Ib (F 7/ 148N ¥1386 @

ZD-505CDA 3/32 STy IR—IL(F TR 12@A) ¥1,584 *

ZC-507TA 1/16 T A=\« ~iR—JL (16 BA) ¥847 *

ZR-200GA ISvo PUFF Y M (Fry Tt 2FAN) ¥132 [ ]

ZS-507A FTIR ASAMPUVY v b ¥253 [ ]

ZS-GWBA TLKBLATO-ROAVT ¥968 *

ZS-GWBNA TLSELATO- ROV (FO-PAX) ¥968 [ ]
FO—-H94X

ZS-GWBNHA & 58 Fo0—K 9425 (ANE4Fa—54) ¥1485 K

Z2-110A F70—-RA 910 Ju—bk (F&Fr MRI) ¥1,067 *
25g L=V NyFU—ozA b

YTRW2SA 6 (U K54 2@EN) ¥1864

VTRWSIOn Y3 PUR YA L—yo8 uFU— Db vos7 %

(1.0mm E)

JN=YUR D [ @ K | [FFY FOBERELEDET,
@ =1RERME K =F4TVav

FN—VUR NOBERBBBEEZR DD, EVEULPHUAZETEICHIENHDET,

v1.02022.11

REOLFRUERE. FPERLEEIDHANDDET . RNMEEHFLNGEEE BikE) [CDE, FFHEMRIEEREICTTHEETI.



688€-968-6c18+ XV4 888€-968-6c 18+ T3l
NVdVr L 980-S0€ ‘@dnioaald edeq| ‘A1lD eqmins] ‘egeleA 2-S8e AL OWNODIOA

(B~H>EZEBRU) S L ~RE | &iC | ~HERHMES 688E-968-620 XV4d 888£-968-620 3L
Z-GeETIRESUL>CEIY 1980-506t ICE RZNEY

SHYORIaon|[oy]

'SOIOUSBD SAIDISIUILUPD AQ PAYSIIGRISS saulepInb Joyjo pup
SMD| By} Ujim 92UpldWoD Ul {daY 9ADY OM DY} UOHDULIOU| [PUOSIOd [OHUOD AJJOLIS [[IM SM

° 6 PNEEE 2T LB BRI QL OB LM O 2-SF I 2NC 2B Y EIAN RN O ELR

‘UOIPWLIOUI / S}JOUSQ SNOLDA PUD SI9}{S[SMBU [IDW-9
olpouad SO YoNs S9DIAISS 9SN Of 9| aq [lIm NOA ‘BuuaysiBal Ag "0l alay awbu
‘., 219y Y2l|2, AQ UOIDWIOUI AIDSSOD8U J2JUd PUD WIOJ SIY} UO paquIsap 13N Dd 10
2P02 YO wou abpd uolpiisibBal OWONOA AW Of 0B aspajd ‘uolpiysibal 1osn oy Jo4

‘OWOYOA AW Of UolD.SIBaI
19SN SPIOMO] SIOAD) INOA SNUIUOD 9SD3|d "SIBWOISND WO SJUBWWOD S|gONIDA
uo paspq sa2laas Bullying apiroid pup sjonpoud sjaq ainjopjnupw pup dojaasp
0} sadoy owoy0o A "awll siy} sjonpoid owoxo A Buispyoind 10) yonw AiSA NOA Yupy|

*PROGPEOIHE2OY A—H2SLEO

AABEBES2 2B WHER QS EHIOLCH2N—X  222522NEE2°\1
RASUY2RHEETOEZYH LAN4 2SS 2RES NI CEAN. " RUVE—VE
BICEANGGTHNEOL RN " —CHO S B IBH OGS 2L OBE—A—T
CERNBEHRINEZLEZ—A—TOVICEANEIDNERC

CERNDYZR\AR

2O B Y A—A2YNEY BREPHEEOTRBNEGY RS HEONEEOSGEHSZ
RP2FICELRNR2CGR2E  D2NELR2AAVNATVNERLLEREICERFO2

/88edAwW /W02 0wo>0Awesl//:sdny (A1ju3 gom 10) jsenbay)
uopisibay 19sM) OWONOA AW
(ELO—NNATLIA)

8E2—6A—T 2CE AN




=Im) (D)

SETTING S HEET Vel

CIRCUIT
OINDOOR OQUTDOOR

DRIVER DATE

ODIRT OASTROTURF OCARPET OGLASS OWOOQD
OWET ODRY ODUSTY OSMOOTH OBUMPY
OHARD PACKED OCLAY OBIUE GROOVE O

OLOW TRACTION OMED TRACTION OHIGH TRACTION

0Z2-017GA (DTM3.1) &
0Z2-017-3A (S01.0) &

mm
O L
000

] O Wide ONarrow
0 ‘:]- 0O Plastic
O Aluminum {

O Graphite

g .
Co 0O Z2-300FLAA (Aluminum)
LSNP 0O Z2-300FLSA (Steel)

OS (Plastic)

. |' -
(O OPlastic
@oze-SORUMWA
(Aluminum)

O Plastic

0OZ2-415RS2A
(Aluminum)

. OStandard (S01.0)
S”SDG”S'O” mount Ongh mount (DTM3.1)

oy
i ﬁ#

MOTOR ©

@ CAMBER O+«—0

@TOE OIN OO0UT

®RIDE HEIGHT mi

001 OO
2

OGraphite O /83
mm O Hard O\,

2
mm \ 1
E “Z”'E"'\OA/B
' — OA'/B’
i | =

@CAMBER O+—0O
@RIDE HEIGHT

O4-gear O g%

202 gear a%;’

Main chassis
OSs01.0
ODTM3.1
OCAL3.1
Rotor

GEAR © Spur T ./ Pinion

T:26

O Aluminum
SPRING

O GREEN (YS-A775)
O

OIL

#
O pl1.6X2

O
a4 O Standard

to2.0 o022

\ mm x

mm X

=0 o= oD

O Aluminum

SPRING

O GREEN (YS-A1200)
O

OIL

#

0 ¢l.7x2 0p1.8x2
O

OStandard
to20 o022

\ mm X

mm X

BATTERY ©

ESC O YOKOMO RPX3

OYOKOMO BL-PRO4

PlasticO

O

Z2-002RWTA (Steel)O
Z2-002MTCA (Carbon)O

FRONT
TIRE o

TIRE o

INSERTS ©

INSERTS ©

WHEELS ©

WHEELS ©

dAHL1L0O |3dll

n O Z2-DTM3 1WA (Aero Hi-clearance 7')
O Z2-CAL2WA (LMR27)
O

COMMENT




=Im) (D)

SETTING S HEET Vel

CIRCUIT
OINDOOR OQUTDOOR

DRIVER DATE

ODIRT OASTROTURF OCARPET OGLASS OWOOQD
OWET ODRY ODUSTY OSMOOTH OBUMPY
OHARD PACKED OCLAY OBIUE GROOVE O

OLOW TRACTION OMED TRACTION OHIGH TRACTION

0Z2-017GA (DTM3.1) &
0Z2-017-3A (S01.0) &

mm
O L
000

] O Wide ONarrow
0 ‘:]- 0O Plastic
O Aluminum {

O Graphite

g .
Co 0O Z2-300FLAA (Aluminum)
LSNP 0O Z2-300FLSA (Steel)

OS (Plastic)

. |' -
(O OPlastic
@oze-SORUMWA
(Aluminum)

O Plastic

0OZ2-415RS2A
(Aluminum)

. OStandard (S01.0)
S”SDG”S'O” mount Ongh mount (DTM3.1)

oy
i ﬁ#

MOTOR ©

@ CAMBER O+«—0

@TOE OIN OO0UT

®RIDE HEIGHT mi

001 OO
2

OGraphite O /83
mm O Hard O\,

2
mm \ 1
E “Z”'E"'\OA/B
' — OA'/B’
i | =

@CAMBER O+—0O
@RIDE HEIGHT

O4-gear O g%

202 gear a%;’

Main chassis
OSs01.0
ODTM3.1
OCAL3.1
Rotor

GEAR © Spur T ./ Pinion

T:26

O Aluminum
SPRING

O GREEN (YS-A775)
O

OIL

#
O pl1.6X2

O
a4 O Standard

to2.0 o022

\ mm x

mm X

=0 o= oD

O Aluminum

SPRING

O GREEN (YS-A1200)
O

OIL

#

0 ¢l.7x2 0p1.8x2
O

OStandard
to20 o022

\ mm X

mm X

BATTERY ©

ESC O YOKOMO RPX3

OYOKOMO BL-PRO4

PlasticO

O

Z2-002RWTA (Steel)O
Z2-002MTCA (Carbon)O

FRONT
TIRE o

TIRE o

INSERTS ©

INSERTS ©

WHEELS ©

WHEELS ©

dAHL1L0O |3dll

n O Z2-DTM3 1WA (Aero Hi-clearance 7')
O Z2-CAL2WA (LMR27)
O

COMMENT




AS A MANUFACTURER OF WORLD CHAMPIONSHIP WINNING CARS,

YOKOMO WILL CONTINUE TO PROVIDE THE BEST AVAILABLE TECHNOLOGY TO R/C ENTHUSIASTS ALL OVER THE WORLD.
ENJOY THIS PRODUCT KNOWING THAT YOU ARE DRIVING ONE OF THE BEST HANDLING R/C CARS EVER DESIGNED.

This is not a toy and suitable for age 14 and above.
CNEImETREHDF R, 14BULNBESLET,
XAEmE, E& 145 RUE,

RN TJ S5 K YOKOMO

IATERHFHEKXA R/C H— (5YF4 ~O—ILA—) DFFIAXA—H—TI, ZTORMIF. EAFEFE. 2AREFE. I—0Ov/GEFE.
ZUT R/C H—L—ADRFEIETHDHHRFIEL—ATHER, RO R/C A—YZ7[CERETNTVET,

H&t IOE T305-0861 FHEDLIFHAEHE 4385-2 TEL 029-896-3888 FAX 029-896-3889
EXKE OR~ 128 13K~ 178K (IRAZR<A~T)

YOKOMO LTD. 4385-2 Yatabe, Tsukuba City, Ibaraki Prefecture, 305-0861.JAPAN
TEL +8129-896-3888 FAX +8129-896-3889



